swowraniis. FCC RADIO TEST REPORT Report No. : FG011544A
w1y, -
AR 1190
FCC RADIO TEST REPORT
FCCID : 2AU20-JT8500D-8500H
Equipment : LTE-A Pro CAT15 B48 Outdoor CPE

Brand Name : JATONTECH/BROADBANDEVOLUTION
Model Name : JT8500D/JT8500H/BE8500D/BE8500H

Applicant : Jaton Technology Limited
FLAT/RM B 5/F GAYLORD COMMERCIAL
BUILDING 114-118 LOCKHART ROAD HK
Manufacturer : Jaton Technology Limited
FLAT/RM B 5/F GAYLORD COMMERCIAL
BUILDING 114-118 LOCKHART ROAD HK

Standard : FCC 47 CFR Part 2, 96

The product was received on Jan. 15, 2020 and testing was started from Mar. 11, 2020 and completed
on Aug. 25, 2020. We, SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory,
would like to declare that the tested sample has been evaluated in accordance with the test
procedures given in ANSI / TIA-603-E and has been in compliance with the applicable technical
standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory, the test
report shall not be reproduced except in full.

Z,u' A/ S LUU\

Approved by: Louis Wu

SPORTON INTERNATIONAL INC. EMC & Wireless Communications Laboratory
No. 52, Huaya 1st Rd., Guishan Dist., Taoyuan City, Taiwan (R.O.C.)

TEL : 886-3-327-3456 Page Number : 1 of 24
FAX : 886-3-328-4978 Issued Date : Aug. 31, 2020
Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 101



samonas. FCC RADIO TEST REPORT Report No. : FG011544A

Table of Contents

HISTOIY Of thiS TS FEPOIT...eeiiiiiiei etttk e e s bbbt e e e aab e e e s ab b e e e s anbn e e e s annneeas 3
SUMMATY OF TEST RESUIL......eeieieeee et e et e s e bt e e e b b e e s e bt e e e enbe e e e ennee 4
N =T ot = U B TS Tod ] o) o] o EO OO TP PP PP TRTPRPPP 5
1.1 Product Feature of EQUIDMENT UNAET TEST ...ccoiuiiiiiiiiiiie ittt 5
022 Y To T [} o= U1 o 1o =L PRSPPI 5
G T =Y o 0T 4o o SRR 5
S AN o] ] =0 RS = 1o F= U0 £ 6
2 Test Configuration of EQUIPMENT UNUEE TEST ....uuiiiiiiiiie ittt 7
225 A =11 1Y o T [ PP 7
2.2 Connection Diagram Of TESE SYSIEIM ......iiiiiiiiieiiiii ettt 9
2.3 Support Unit used in teSt CONFIGUIALION ... 9
2.4  Measurement Results Explanation EXampPle .......ccccoooiiiiiiiiiiiiiieccs s 9
2.5 Frequency List of Low/Middle/High Channels..........cccoooiiioiiiiiiiiii e 10
I I O Y [0 [N o] €= To BN =2} A (=T 0 B P PP 12
3.1 MeasUNNG INSIIUMENTS .....coiiiiiiie ittt e et e e e st e e e sbb e e e e aabb e e e e sbbeeeeabreeeeans 12
T 1= ST (N I PP PR PP PPPPPPPPTRPPRN 12
3.3 Test Result Of CONAUCTEA TEST.........uuiiiiiieiiiiitie et e e e e e e e e e e aebr e e eeeeeeeaaes 12
3.4 ConducCted OULIPUL POWET ... 13
3.5 Peak-t0-AVErage RaAiO ........cccoeie i ——————— 14
3.6 EIRP @nd POWEE DENSILY ...cciiutiiiiiiiiiieie ittt ettt e e et e e s st e e e e sbb e e e e abaeeeeans 15
3.7 Occupied BanOWIALh ........ooo i e e e e 16
IS B o] o [o [UTod (=To I = 7= 1o To I <o [0 2T PRSP PPPPPPRUPPR 17
3.9  Conducted SPUOUS EMISSION .....ccccoeiiii i 18
3,10 FrequencCy Stability ... ————————— 19
O - Vo [ = 1= B ST A = o 1 ST UTT PPN 20
4.1 MeaSUINNG INSITUMENES ... 20
A = ST (N ] IO EP PP PPPPPPPPRPPPR 20
4.3 Test Result Of RAIAted TeST.......ciciiiiiiiie ettt e e e r e e e e e s st e e e e e e s e s nnnnnneeeeeeeeannns 21
4.4 Radiated SPUNOUS EMISSION ....ccccoiii i 22
O I ES o) Y == T U TN o =T LU o 4= o | 23
6 Uncertainty Of EVAIUALION ...ttt et e e e e e s e e e e e e s e e nnbaeeeeeaens 24

Appendix A. Test Results of Conducted Test
Appendix B. Test Results of EIRP and Radiated Test
Appendix C. Test Setup Photographs

TEL : 886-3-327-3456 Page Number 12 of 24
FAX : 886-3-328-4978 Issued Date : Aug. 31, 2020
Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 101



samonas. FCC RADIO TEST REPORT Report No. : FG011544A
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Summary of Test Result
Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
34 §2.1046 Conducted Output Power Reporting only -
35 §96.41 Peak-to-Average Ratio Pass
Effective Isotropic Radiated Power Pass -
3.6 §96.41
Power Density Pass -
§2.1049 _ _ _
3.7 Occupied Bandwidth Reporting only -
§96.41
§2.1051
3.8 Conducted Band Edge Measurement Pass -
§96.41
§2.1051 _ o
3.9 Conducted Spurious Emission Pass
§96.41
Frequency Stability for
3.10 §2.1055 Pass -
Temperature & Voltage
§2.1051 Under limit
4.4 <06.41 Radiated Spurious Emission Pass 0.96 dB at
396. 7270.000 MHz
Declaration of Conformity:
The test results with all measurement uncertainty excluded are presented in accordance with the
regulation limits or requirements declared by manufacturers.
Comments and Explanations:
The declared of product specification for EUT presented in the report are provided by the
manufacturer, and the manufacturer takes all the responsibilities for the accuracy of product
specification.

Reviewed by: Wii Chang

Report Producer: Dara Chiu
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1 General Description
1.1 Product Feature of Equipment Under Test

LTE
Product Specification subjective to this standard
Sample 1 JT8500H
Sample 2 JT8500D
WWAN:
Antenna Type <Ant. 1>: Fixed Internal Antenna

<Ant. 2>: Fixed Internal Antenna

1.2 Modification of EUT

No modifications are made to the EUT during all test items.

1.3 Testing Location

Test Site

SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

Test Site Location

No.52, Huaya 1st Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-3456

FAX: +886-3-328-4978

Sporton Site No.

Test Site No.

THO5-HY
Test Engineer Jacky Wang
Temperature 222~263 °C
Relative Humidity 55 ~58 %

Test Site

SPORTON INTERNATIONAL INC. EMC & Wireless Communications
Laboratory

Test Site Location

No.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

Test Site No.
03CH12-HY
Test Engineer Jack Cheng, Lance Chiang, and Chuan Chu
Temperature 22~26 °C
Relative Humidity 58 ~62 %

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC Designation No.: TW1190 and TW0007
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1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the
following standards:

+ ANSI C63.26-2015

+ ANSI / TIA-603-E

+ FCC 47 CFR Part 2, 96

+ FCC KDB 971168 D01 Power Meas. License Digital Systems v03r01

+ FCC KDB 940660 D01 Part 96 CBRS Eqpt v02

+ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

+ FCC KDB 414788 D01 Radiated Test Site v01r01

Remark:

1. All test items were verified and recorded according to the standards and without any deviation
during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,
recorded in a separate test report.

3. The TAF code is not including all the FCC KDB listed without accreditation.

TEL : 886-3-327-3456 Page Number 16 of 24
FAX : 886-3-328-4978 Issued Date : Aug. 31, 2020
Report Template No.: BU5-FGLTE96 Version 2.4 Report Version 101



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011544A

2 Test Configuration of Equipment Under Test
2.1 Test Mode

Antenna port conducted and radiated test items listed below are performed according to KDB 971168

DOo1

Power Meas. License Digital Systems v03r01 with maximum output power.

For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases of each

band were list as below, and recorded in this report.

1. Sample 1: X Plane for LTE Band 48CA (MIMO Ant. 0+1) and Z Plane for LTE Band 48 (SISO Ant.
0) and LTE Band 48 (MIMO Ant. 0+1)
2.  Sample 2: X Plane for LTE Band 48 (MIMO Ant. 0+1) and Z Plane for LTE Band 48 (SISO Ant. 0)
and LTE Band 48CA (MIMO Ant. 0+1)
Bandwidth (MHz) Modulation RB # Test Channel
Test Items Band
14 3 5 10 15 20 | QPSK [16QAM | 64QAM | 1 [ Half | Full L M H
Max. Output
48 - - v v \Y v \Y v v v v v v v v
Power
Peak EIRP
) 48 - - \Y Y \Y Y \Y \Y v \Y \Y v \Y \Y
Density
26dB and
99% 48 - - Y Y v Y v \Y v \Y v Y \Y
Bandwidth
Conducted
48 - - \Y \Y \ \Y \ \Y \ \Y Y Y %
Band Edge
Peak-to-Aver
) 48 - - Y v \Y v \Y \Y v \Y \Y
age Ratio
Conducted
Spurious 48 - - Y Y v Y v v v v \Y v \Y \Y
Emission
E.LR.P 48 - - Y Y v Y v \Y v \Y v \Y \Y
Frequency
- 48 = = \Y \ \Y \ \Y Y Y %
Stability
Radiated
Spurious 48 Worst Case v \Y \Y
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.

Remark 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under
different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are
reported.
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. . Test
Bandwidth (MHz) Modulation RB #
Test Items Band Channel
20+20(20+1515+20|20+10|10+20| 20+5 | 5+20 |15+15(15+10|10+15| QPSK |16QAM |64QAM Half|Full| L | M [ H
Max. Output
48 CA Y Y \ \Y \Y \ \Y - - - Y \Y \ V| v v/ v]|v
Power
Peak EIRP
) 48 CA Y Y Y \Y \Y Y \Y - - - \Y \Y \ V| Vv |v
Density -
26dB and
99% 48 CA \Y \ \% \Y \Y \% \Y - - - \% \% \ V| iv]|Vv]|vVv
Bandwidth
Conducted
48 _CA \Y \Y \ \Y \Y \ \Y - - - \Y \Y \ vV |V \
Band Edge -
Conducted
Spurious |48 CA v v \Y Y Y \Y Y - - - Y Y v V| v i|v
Emission
E.LR.P. 48 _CA \Y \Y \ \Y \Y \ \Y = = = \Y \Y \Y VI Vv |v
Radiated
Spurious |48 CA Worst Case vi|v|v
Emission
1. The mark “v “ means that this configuration is chosen for testing
2. The mark “-“ means that this bandwidth is not supported.
Remark 3. The device is investigated from 30MHz to 10 times of fundamental signal for radiated spurious emission test under

different RB size/offset and modulations in exploratory test. Subsequently, only the worst case emissions are

reported.
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2.2 Connection Diagram of Test System

System BT
Simulstor AP router Notebook GPS Station Eamphone

Power EUT

Source Notebook

Cradie Earphone ‘ iPod WLAM AP Monitor

This example is connection diagram of EUT test configurations.
For detail, please refer to test mode configuration and selup pholographs for each test item.

2.3 Support Unit used in test configuration

Item |Equipment Brand Name (Model No. FCCID |Data Cable |Power Cord

1. |System Simulator|Anritsu MT8821C N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)
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2.5 Frequency List of Low/Middle/High Channels

LTE Band 48 Channel and Frequency List

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55340 55990 56640

20 Frequency 3560.0 3625.0 3690.0
Channel 55315 55990 56665

o Frequency 3557.5 3625.0 3692.5
Channel 55290 55990 56690

10 Frequency 3555.0 3625.0 3695.0
Channel 55265 55990 56715

> Frequency 3552.5 3625.0 3697.5
TEL : 886-3-327-3456 Page Number : 10 of 24
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LTE Band 48 Channel and Frequency List CA

BW [MHZz] Channel/Frequency(MHz) Lowest Middle Highest
Channel 55340 55891 56442
PCC
Frequency 3560.0 3565.1 3570.2
20 + 20
Channel 55538 56089 56640
SCC
Frequency 3579.8 3634.9 3690
. Channel 55340 55916 56491
Frequency 3560.0 3617.6 3675.1
20 + 15
Channel 55511 56087 56662
SCC
Frequency 3577.1 3634.7 3692.2
. Channel 55318 55893 56469
Frequency 3557.8 3615.3 3672.9
15+ 20
Channel 55489 56064 56640
SCC
Frequency 3574.9 3632.4 3690
Channel 55340 55941 56541
PCC
Frequency 3560 3620.1 3680.1
20 + 10
Channel 55484 56085 56685
SCC
Frequency 3574.4 3634.5 3694.5
Channel 55295 55896 56496
PCC
Frequency 3555.5 3615.6 3675.6
10 + 20
Channel 55439 56040 56640
SCC
Frequency 3569.9 3630 3690
Channel 55340 55965 56590
PCC
Frequency 3560 3622.5 3685
20+5
Channel 55457 56082 56707
SCC
Frequency 3571.7 3634.2 3696.7
Channel 55273 55898 56523
PCC
Frequency 3553.3 3615.8 3678.3
5+ 20
Channel 55390 56015 56640
SCC
Frequency 3565 3627.5 3690
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SPORTON LAB.

3 Conducted Test Items
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup

3.2.1Conducted Output Power

I

|

System Simulator EUT

3.2.2Power Density, Peak-to-Average Ratio, Occupied Bandwidth, Conducted
Band-Edge and Conducted Spurious Emission

Power Divider
System Simulator - ") \

EUT

(ol

Spectrum Analyzer

3.2.3Frequency Stability

System Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power

3.4.1Description of the Conducted Output Power Measurement

A system simulator was used to establish communication with the EUT. Its parameters were set to force

the EUT transmitting at maximum output power. The measured power in the radio frequency on the

transmitter output terminals shall be reported.

3.4.2Test Procedures

1 The transmitter output port was connected to the system simulator.
2 Set EUT at maximum power through the system simulator.
3.  Select lowest, middle, and highest channels for each band and different modulation.
4 Measure and record the power level from the system simulator.
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3.5 Peak-to-Average Ratio

3.5.1Description of the PAR Measurement

Power Complementary Cumulative Distribution Function (CCDF) curves provide a means for
characterizing the power peaks of a digitally modulated signal on a statistical basis. A CCDF curve
depicts the probability of the peak signal amplitude exceeding the average power level. Most
contemporary measurement instrumentation include the capability to produce CCDF curves for an
input signal provided that the instrument's resolution bandwidth can be set wide enough to
accommodate the entire input signal bandwidth. In measuring transmissions in this band using an

average power technique, the peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.5.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.2.6
1. The EUT was connected to spectrum and system simulator via a power divider.
2.  Setthe CCDF (Complementary Cumulative Distribution Function) option in spectrum analyzer.
3. The highest RF powers were measured and recorded the maximum PAPR level associated
with a probability of 0.1 %.

4. Record the deviation as Peak to Average Ratio
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3.6 EIRP and Power Density

3.6.1Description of the EIRP and Power Density Measurement

The EIRP of mobile transmitters must not exceed 23 dBm /10 megahertz for LTE Band 48.
The testing follows ANSI C63.26-2015 Section 5.2.5.5

According to KDB 412172 D01 Power Approach,

EIRP = P; + Gt — L¢, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

EIRP and PSD limits for CBRS equipment as below table:

: Maximum EIRP Maximum PSD
Device
(dBm/10 MHz) (dBm/MHz)
Category B CBSD 47 37

3.6.2 Test Procedures

The testing follows procedure in Section 5.2 of ANSI C63.26-2015 and KDB 940660 D01 Part 96 Eqgpt
v02 Section 3.2(b)

1. Setinstrument center frequency to OBW center frequency.

2. Setspanto at least 1.5 times the OBW.

3. Setthe RBW to the specified reference bandwidth (often 1 MHz).

4. SetVBW = 3 x RBW.

5. Detector = RMS (power averaging).

6. Ensure that the number of measurement points in the sweep = 2 x span/RBW.

7. Sweep time = auto couple.

8. Employ trace averaging (RMS) mode over a minimum of 100 traces.

9. Use the peak marker function to determine the maximum amplitude level within the

reference bandwidth (PSD).

10. Determine the EIRP by adding the effective antenna gain to the adjusted power level.
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3.7 Occupied Bandwidth

3.7.1Description of Occupied Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the

upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of the

total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and

one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB

below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit

bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.7.2Test Procedures

The testing follows ANSI C63.26-2015 Section 5.4.3 (26dB) and Section 5.4.4 (990B)

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.

2. The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

3.  The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

4.  Set the detection mode to peak, and the trace mode to max hold.

5. Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

6. Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

7. Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

8. Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.8 Conducted Band Edge

3.8.1Description of Conducted Band Edge Measurement

The conducted power of any emission outside the fundamental emission (whether in or outside of the

authorized band) shall not exceed -13 dBm/MHz within 0-10 megahertz above the upper

SAS-assigned channel edge and within 0-10 megahertz below the lower SAS-assigned channel edge.

At all frequencies greater than 10 megahertz above the upper SAS assigned channel edge and less

than 10 MHz below the lower SAS assigned channel edge, the conducted power of any emission shall

not exceed -25 dBm/MHz

3.8.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The band edges of low and high channels for the highest RF powers were measured.
3. Set RBW >= 1% EBW in the 1MHz band immediately outside and adjacent to the band edge.
4. Beyond the 1 MHz band from the band edge, RBW=1MHz was used
5.  Set spectrum analyzer with RMS detector.
6. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
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3.9 Conducted Spurious Emission

3.9.1Description of Conducted Spurious Emission Measurement

96.41 (e)(2)
The conducted power of any emissions below 3530 MHz or above 3720 MHz shall not exceed

-40dBm/MHz.

3.9.2Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 6.1.

1. The EUT was connected to spectrum analyzer and system simulator via a power divider.
2. The RF output of EUT was connected to the spectrum analyzer by RF cable and attenuator.
The path loss was compensated to the results for each measurement.
3. The middle channel for the highest RF power within the transmitting frequency was measured.
4.  The conducted spurious emission for the whole frequency range was taken.
5. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz.
6. Set spectrum analyzer with RMS detector.
7. Taking the record of maximum spurious emission.
8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
9.  The limit line is ~40dBm/MHz.
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3.10Frequency Stability

3.10.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of primary

supply voltage to ensure that the fundamental emission stays within the authorized frequency block.

The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of the center

frequency

3.10.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1.
2.

The EUT was set up in the thermal chamber and connected with the system simulator.

With power OFF, the temperature was decreased to -30°C and the EUT was stabilized before
testing. Power was applied and the maximum change in frequency was recorded within one
minute.

With power OFF, the temperature was raised in 10°C step up to 50°C. The EUT was stabilized
at each step for at least half an hour. Power was applied and the maximum frequency change
was recorded within one minute.

3.10.3 Test Procedures for Voltage Variation

The testing follows FCC KDB 971168 D01 v03r01 Section 9.0.

1. The EUT was placed in a temperature chamber at 25+5° C and connected with the system
simulator.
2. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
3.  The variation in frequency was measured for the worst case.
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SPORTON LAB.

4 Radiated Test Items
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
For radiated emissions below 30MHz

! RX Antenna
Im

""" 1

1m

1;

i
¥

1
Metal Full Soldered Ground Plane

&)
2 Spectrum Analyzer / Receiver

System Simulator

For radiated emissions from 30MHz to 1GHz

R Antenna

Im

I
Metal Full Soldered Ground Plane

System Simulator

= .

Spectrum Analyzer [ Receiver
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For radiated emissions above 1GHz

Spectrum Analyzer / Receiver
System Simulator

For radiated emissions above 18GHz

R Antenna

Metal Full Soldered Ground Plane

£
El " OG-

Spectrum Analyzer / Receiver

System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.

Note:

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.

There is a comparison data of both open-field test site and alternative test site - semi-Anechoic

chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out very similar.
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4.4 Radiated Spurious Emission

4.4.1 Description of Radiated Spurious Emission Measurement

The radiated spurious emission was measured by substitution method according to ANSI / TIA-603-E.

The power of any emission outside of the authorized operating frequency ranges must be attenuated

below the transmitter power (P) by a factor of at least -40dBm / MHz.

The spectrum is scanned from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

The testing follows FCC KDB 971168 D01 v03r01 Section 7 and ANSI / TIA-603-E Section 2.2.12.

1. The EUT was placed on a turntable with 0.8 meter height for frequency below 1GHz and 1.5
meter height for frequency above 1GHz respectively above ground.

2. The EUT was set 3 meters from the receiving antenna mounted on the antenna tower.

3. The table was rotated 360 degrees to determine the position of the highest spurious emission.

4. The height of the receiving antenna is varied between 1m to 4m to search the maximum
spurious emission for both horizontal and vertical polarizations.

5. During the measurement, the system simulator parameters were set to force the EUT
transmitting at maximum output power.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking the
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.
Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.
EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain
ERP (dBm) = EIRP - 2.15

8. The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
The limit line is ~40dBm/MHz
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5 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. [Characteristics Calg);fletion Test Date Due Date Remark
LTS'faE::e Anritsu MT8820C | 6201432821 Aﬁigﬁ:ﬁ% Oct. 18, 2019 “ﬁ“g%f%gg Oct. 17, 2020 (CTOJ(()};C;?((;
i&iﬁ;rzue'? ggm‘;é‘ FSV40 101397 | 10Hz~40GHz | Nov. 15, 2019 M@;}éf%gg Nov. 14, 2020 %ﬂggﬁf{‘;
Te&‘;i:ige ESPEC SH-641 92013720 | -30°C~95C | Dec. 26, 2019 “ﬁ“g%f%gg Sep. 01, 2020 goﬁgg_ﬁi‘;
F;,rg\?v;ar”;Ts;';’ GW Instek | PSS-2005 | EL890094 é\éz%\g Oct. 09, 2019 M@;}éf%gg Oct. 08, 2020 %ﬂggﬁf{‘;

20dB 25W
Coupler Warison Dirsgfiﬁnal #A 1-18GHz Jan. 13, 2020 ’\/IA?Jrglé722§gO~ Jan. 12, 2021 E:To;ggj_tii(;
Coupler
Loop Antenna ggﬁ\fﬁé‘ HFH2-22 100315 | 9 kHz~30 MHz | Dec. 26, 2019 A,:’SQ,%,Z%SON Dec. 25, 2020 (ogéﬂifgf’ﬁn
Bilog Antenna | TESEQ o%ggoﬁélégﬁ\l 37059 & 01 | 30MHz~1GHz | Oct. 12, 2019 A:Sé_lgé?gggg Oct 11, 2020 (o?gaiigjﬂv)
Hom Antenna SCHV&RZBE BBHA 9120D | 9120D-1328 | 1GHz ~ 18GHz | Nov. 14, 2019 Aﬁfg_lfg,zgégo” Nov. 13, 2020 (Osgﬁj‘gfﬁn
Horn Antenna SCHV(V:';*(RZBE BBHA 9120D | 9120D-1522 | 1GHz ~ 18GHz | Sep. 19, 2019 A,:’SQ,%,Z%SON Sep. 18, 2020 (ogéﬂifgf’ﬁn
Ao T i Bl T Y e
Preamplifier | COM-POWER|  PA-103 161075 | 10MHz~1GHz | Mar. 25, 2020 Aﬁfg_lfé,Z%SJ Mar. 24, 2021 (osggifg?gv)
Preamplifier |  Keysight 83017A | MY57280120 | 1GHz~26.5GHz| Dec. 20, 2019 A:Sé.l;’éyzgggg Dec. 19, 2020 (Osgﬂii‘g_":\o
preampifier | JetPower |’ 002089 | 1601180002 | 1GHz~18GHz | Feb. 07, 2020 A:Sé_lgé?gggg Feb. 06, 2021 (o?gaiig?:\()
Preamplifier | EMEC EM18G40G | 060715 1‘?(?;;; Dec. 13, 2019 A:Sé.l;’éyzgggg Dec. 12, 2020 (Osgﬂii‘g_":\o
Aig;:‘ér Agilent N9O10A  |MY53470118 | 10Hz~44GHz | Mar. 12, 2020 A:Sé.lgizgggg Mar. 11, 2021 (o?gaiig?gv)
G;:ge?:tlor zg:\?vzé‘ SMB100A 101107  |100kHz~40GHz| Aug. 27, 2019 AXE@,}SJSSS{ Aug. 26, 2020 (ogéﬂifg?ﬁv)
Hygrometer | TECPEL DTM-303B | TP140349 N/A Oct. 25, 2019 A,;’Sgllfé?%;’g Oct. 24, 2020 (oiéﬂifgf’ﬁn
RFCable | G °CR* SUES;‘EX 0058/126E | 30M-18G | Dec. 12, 2019 AXE@,}SJSSS{ Dec. 11, 2020 (ogéﬂifg?ﬁv)
RF Cable gﬂﬁii; SUCB';LEX 505134/2 | 30M~40GHz | Feb. 25, 2020 A:Sé.l;?%% Feb. 24, 2021 (oﬁgﬂifg?ﬁn
RFCable | HUPERY | SUCOPLEX | 007402 | 30M-40GHz | Feb. 25, 2020 A;’L?é_lfg?;’égg Feb. 24, 2021 (ogggiig?gv)
GSM/ GPRS
WCDMA / LTE
Base Station |  Anritsu MT8821C | 6201381769 TZB/LTTDEI?svcv:Hch Oct 30, 2018 A:L?é_lfg,zgégo* Oct 29, 2020 (oﬁé‘ﬁ.ifgf’ﬁv)
DLCA,2CC
ULCA

Controller EMEC EM1000 N/A tagg”gi'n?ﬁgst N/A A,\“L?g,lfg,z%% N/A (oié‘ﬂifgf’ﬁy)
AntennaMast| EMEC  |AM-BS-4500-B N/A 1m~4m N/A A:Sé_lsgyzgggg N/A (ogggiig?:\()
Turn Table EMEC TT2000 N/A 0~360 Degree N/A A,\“L?g,lfg,z%% N/A (oié‘ﬂifgf’ﬁy)
Software Audix 6.20593- 604 | RK-000989 N/A N/A AA“l?é .lgéyzgggg N/A (O?ngﬂ:j‘gi"‘w
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6 Uncertainty of Evaluation
Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHZz)
Measuring Uncertainty for a Level of 307
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 321
Confidence of 95% (U = 2Uc(y)) ]
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 3.80
Confidence of 95% (U = 2Uc(y)) '
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Appendix A. Test Results of Conducted Test

| Conducted Output Power(Average power) |

<SISO Mode for Sample 1>

LTE Band 48 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 18.48 18.94 19.57
20 1 49 18.29 18.66 18.94
20 1 99 18.40 19.10 19.05
20 50 0 QPSK 18.75 19.09 19.40
20 50 24 18.61 18.97 19.22
20 50 50 18.80 19.29 19.37
20 100 0 18.70 19.18 19.31
20 1 0 18.78 19.21 19.56
20 1 49 18.60 18.94 19.23
20 1 99 18.70 19.40 19.46
20 50 0 16-QAM 18.78 19.10 19.42
20 50 24 18.64 18.99 19.21
20 50 50 18.83 19.31 19.40
20 100 0 18.73 19.19 19.45
20 1 0 18.53 18.95 19.28
20 1 49 18.36 18.69 18.99
20 1 99 18.48 19.15 19.16
20 50 0 64-QAM 18.68 19.13 19.46
20 50 24 18.57 19.03 19.29
20 50 50 18.74 19.35 19.24
20 100 0 18.66 19.26 19.41
15 1 0 18.39 18.80 19.39
15 1 37 18.34 18.78 19.09
15 1 74 18.51 18.97 18.95
15 36 0 QPSK 18.46 18.88 19.18
15 36 20 18.48 18.91 19.21
15 36 39 18.58 19.17 19.23
15 75 0 18.66 19.09 19.30
15 1 0 18.59 19.11 19.34
15 1 37 18.56 18.99 19.38
15 1 74 18.72 19.16 19.27
15 36 0 16-QAM 18.42 18.83 19.13
15 36 20 18.46 18.89 19.32
15 36 39 18.57 19.14 19.17
15 75 0 18.68 19.10 19.32
15 1 0 18.33 18.84 19.08
15 1 37 18.29 18.71 19.02
15 1 74 18.37 18.94 18.93
15 36 0 64-QAM 18.39 18.91 19.22
15 36 20 18.43 18.98 19.29
15 36 39 18.55 19.10 19.32
15 75 0 18.64 19.06 19.29
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LTE Band 48 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 18.12 18.61 19.34
10 1 25 18.07 18.58 18.75
10 1 49 18.42 18.94 18.82
10 25 0 QPSK 18.69 19.04 19.03
10 25 12 18.52 19.02 19.15
10 25 25 18.64 19.14 19.31
10 50 0 18.58 19.08 19.15
10 1 0 18.43 18.89 19.23
10 1 25 18.39 18.87 19.17
10 1 49 18.74 19.23 19.32
10 25 0 16-QAM 18.70 19.04 19.16
10 25 12 18.55 19.03 19.29
10 25 25 18.65 19.14 19.32
10 50 0 18.63 19.11 19.19
10 1 0 18.18 18.63 18.98
10 1 25 18.16 18.63 18.81
10 1 49 18.52 19.02 18.90
10 25 0 64-QAM 18.82 19.15 19.15
10 25 12 18.56 19.16 19.30
10 25 25 18.65 19.26 19.33
10 50 0 18.56 19.05 19.13
5 1 0 18.13 18.57 19.50
5 1 12 18.41 18.72 19.05
5 1 24 18.17 18.62 18.78
5 12 0 QPSK 18.77 19.20 19.18
5 12 7 18.52 18.79 19.11
5 12 13 18.41 18.87 18.98
5 25 0 18.54 18.86 19.17
5 1 0 18.42 18.83 19.18
5 1 12 18.73 19.02 19.49
5 1 24 18.51 18.93 19.24
5 12 0 16-QAM 18.80 19.22 19.33
5 12 7 18.56 18.99 19.25
5 12 13 18.44 19.00 19.12
5 25 0 18.58 18.99 19.26
5 1 0 18.18 18.58 18.93
5 1 12 18.37 18.78 19.12
5 1 24 18.18 18.72 18.89
5 12 0 64-QAM 18.80 19.33 19.34
5 12 7 18.57 18.93 19.25
5 12 13 18.48 19.03 19.15
5 25 0 18.59 19.01 19.29
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<MIMO Mode for Sample 1>

LTE Band 48 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 19.05 19.37 20.17
20 1 49 18.99 19.39 19.20
20 1 99 18.81 19.28 19.29
20 50 0 QPSK 19.28 19.53 19.72
20 50 24 19.14 19.37 19.71
20 50 50 19.22 19.61 19.70
20 100 0 19.14 19.60 19.78
20 1 0 19.32 19.64 19.72
20 1 49 19.29 19.75 19.51
20 1 99 19.14 19.62 19.64
20 50 0 16-QAM 19.30 19.59 19.78
20 50 24 19.16 19.45 19.71
20 50 50 19.25 19.73 19.77
20 100 0 19.22 19.72 19.86
20 1 0 19.06 19.37 19.47
20 1 49 19.05 19.49 19.27
20 1 99 18.76 19.32 19.40
20 50 0 64-QAM 19.33 19.55 19.75
20 50 24 19.20 19.42 19.70
20 50 50 19.22 19.67 19.70
20 100 0 19.22 19.61 19.81
15 1 0 18.88 19.48 19.99
15 1 37 18.93 19.53 19.41
15 1 74 18.94 19.36 19.60
15 36 0 QPSK 19.07 19.25 19.66
15 36 20 19.12 19.48 19.71
15 36 39 19.11 19.51 19.70
15 75 0 19.26 19.52 19.72
15 1 0 19.16 19.64 19.53
15 1 37 19.19 19.77 19.63
15 1 74 19.20 19.60 19.90
15 36 0 16-QAM 19.02 19.31 19.59
15 36 20 19.10 19.51 19.69
15 36 39 19.08 19.54 19.73
15 75 0 19.27 19.59 19.79
15 1 0 18.89 19.43 19.32
15 1 37 18.96 19.54 19.40
15 1 74 18.91 19.26 19.56
15 36 0 64-QAM 19.03 19.26 19.68
15 36 20 19.11 19.46 19.76
15 36 39 19.18 19.51 19.81
15 75 0 19.29 19.55 19.76
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LTE Band 48 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 19.01 19.25 20.10
10 1 25 18.65 19.10 19.74
10 1 49 19.28 19.58 19.41
10 25 0 QPSK 19.19 19.58 19.74
10 25 12 19.05 19.44 19.84
10 25 25 19.29 19.51 19.56
10 50 0 19.22 19.52 19.66
10 1 0 19.26 19.53 19.34
10 1 25 18.96 19.39 20.09
10 1 49 19.66 19.92 19.76
10 25 0 16-QAM 19.25 19.63 19.78
10 25 12 19.12 19.50 19.90
10 25 25 19.35 19.56 19.67
10 50 0 19.32 19.61 19.67
10 1 0 19.00 19.32 19.06
10 1 25 18.71 19.14 19.79
10 1 49 19.36 19.64 19.45
10 25 0 64-QAM 19.34 19.67 19.76
10 25 12 19.18 19.56 19.93
10 25 25 19.42 19.63 19.80
10 50 0 19.31 19.61 19.63
5 1 0 18.52 18.77 20.14
5 1 12 18.58 19.26 19.26
5 1 24 18.61 19.28 19.51
5 12 0 QPSK 19.11 19.41 19.51
5 12 7 18.74 19.18 19.47
5 12 13 18.72 19.34 19.56
5 25 0 18.78 19.19 19.49
5 1 0 18.88 19.08 19.44
5 1 12 18.94 19.54 19.51
5 1 24 18.92 19.57 19.88
5 12 0 16-QAM 19.13 19.41 19.51
5 12 7 18.80 19.17 19.34
5 12 13 18.78 19.34 19.57
5 25 0 18.85 19.19 19.43
5 1 0 18.67 18.82 19.18
5 1 12 18.71 19.33 19.28
5 1 24 18.68 19.35 19.66
5 12 0 64-QAM 19.28 19.51 19.62
5 12 7 18.90 19.28 19.58
5 12 13 18.84 19.46 19.69
5 25 0 18.98 19.31 19.54
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<CA Mode for Sample 1>

LTE Band 48C_CA Maximum Average Power [dBm]
BW [MHZ] P SCC Mod : :

RB Size | RBOffset | RB Size | RB Offset Lowest Middle Highest
20+20 100 0 100 0 16.83 17.47 17.75
20+20 1 0 1 99 QPSK 17.46 17.37 18.12
20+20 1 99 1 0 17.07 18.34 17.97
20+20 100 0 100 0 16.87 17.50 17.78
20+20 1 0 1 99 16-QAM 17.77 17.69 18.12
20+20 1 99 1 0 17.38 18.14 18.31
20+20 100 0 100 0 16.89 17.47 17.76
20+20 1 0 1 99 64-QAM 17.42 17.34 18.09
20+20 1 99 1 0 17.02 17.78 17.96
20+15 100 0 75 0 17.17 17.55 17.54
20+15 1 0 1 74 QPSK 17.57 17.52 18.19
20+15 1 99 1 0 17.34 18.32 18.16
20+15 100 0 75 0 17.20 17.59 17.57
20+15 1 0 1 74 16-QAM 17.91 17.87 18.01
20+15 1 99 1 0 17.68 18.16 18.11
20+15 100 0 75 0 17.19 17.58 17.56
20+15 1 0 1 74 64-QAM 17.56 17.52 18.18
20+15 1 99 1 0 17.34 17.82 18.16
15+20 75 0 100 0 17.42 17.62 17.79
15+20 1 1 99 QPSK 17.63 18.32 18.17
15+20 74 1 0 17.77 17.62 18.00
15+20 75 0 100 0 17.44 17.68 17.82
15+20 0 1 99 16-QAM 18.01 18.25 18.11
15+20 74 1 0 17.99 17.68 18.29
15+20 75 0 100 0 17.34 17.74 17.81
15+20 0 1 99 64-QAM 17.65 17.90 18.17
15+20 74 1 0 17.67 17.74 18.00
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LTE Band 48C_CA Maximum Average Power [dBm]
BW [MHz] Pec S¢CC Mod : :

RB Size | RB Offset | RB Size | RB Offset Lowest Middle Highest
20+10 100 0 50 0 17.31 17.81 18.10
20+10 1 0 1 49 QPSK 17.65 17.97 18.26
20+10 1 99 1 0 17.57 18.31 18.21
20+10 100 0 50 0 17.22 17.81 18.13
20+10 1 0 1 49 16-QAM 17.99 18.24 18.11
20+10 1 99 1 0 17.92 18.29 18.29
20+10 100 0 50 0 17.32 17.78 18.10
20+10 1 0 1 49 64-QAM 17.68 17.93 18.24
20+10 1 99 1 0 17.57 18.07 18.29
10+20 50 100 0 17.26 17.95 17.96
10+20 1 0 1 99 QPSK 17.29 17.80 18.14
10+20 1 49 1 0 17.49 18.33 18.14
10+20 50 0 100 0 17.25 17.97 18.00
10+20 1 0 1 99 16-QAM 17.53 18.03 18.24
10+20 1 49 1 0 17.80 18.15 18.29
10+20 50 0 100 0 17.25 18.20 18.13
10+20 1 0 1 99 64-QAM 17.17 17.82 18.14
10+20 1 49 1 0 17.44 18.21 18.13
20+5 100 0 25 0 17.85 17.95 18.21
20+5 1 0 1 24 QPSK 17.97 18.18 18.13
20+5 1 99 1 0 17.94 18.29 18.23
20+5 100 0 25 0 17.87 17.96 18.27
20+5 1 0 1 24 16-QAM 18.22 18.19 18.22
20+5 1 99 1 0 18.27 18.24 18.28
20+5 100 0 25 0 17.90 17.97 18.18
20+5 1 0 1 24 64-QAM 18.02 18.19 18.13
20+5 1 99 1 0 17.96 18.16 18.22
5+20 25 100 0 17.36 17.60 17.72
5+20 1 0 1 99 QPSK 16.89 17.38 17.59
5+20 1 24 1 0 17.61 18.08 17.69
5+20 25 0 100 0 17.34 17.63 17.76
5+20 1 0 1 99 16-QAM 17.25 17.71 17.93
5+20 1 24 1 0 18.07 17.90 18.00
5+20 25 0 100 0 17.37 17.63 17.77
5+20 1 0 1 99 64-QAM 16.90 17.37 17.59
5+20 1 24 1 0 17.72 17.54 17.65
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<SISO Mode for Sample 2>

LTE Band 48 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 21.10 21.40 21.96
20 1 49 21.37 21.28 21.32
20 1 99 21.39 21.47 21.68
20 50 0 QPSK 21.71 21.75 21.72
20 50 24 21.64 21.54 21.73
20 50 50 21.72 21.91 21.78
20 100 0 21.64 21.95 21.86
20 1 0 21.38 21.73 21.92
20 1 49 21.65 21.66 21.71
20 1 99 21.56 21.83 21.93
20 50 0 16-QAM 21.72 21.87 21.84
20 50 24 21.65 21.68 21.74
20 50 50 21.74 21.92 21.92
20 100 0 21.66 21.95 21.87
20 1 0 21.12 21.48 21.67
20 1 49 21.42 21.43 21.48
20 1 99 21.45 21.51 21.73
20 50 0 64-QAM 21.77 21.79 21.79
20 50 24 21.70 21.60 21.67
20 50 50 21.81 21.85 21.86
20 100 0 21.73 21.89 21.84
15 1 0 21.37 21.45 21.93
15 1 37 21.40 21.50 21.40
15 1 74 21.43 21.69 21.52
15 36 0 QPSK 21.40 21.62 21.59
15 36 20 21.53 21.61 21.65
15 36 39 21.49 21.75 21.74
15 75 0 21.59 21.83 21.74
15 1 0 21.64 21.71 21.68
15 1 37 21.70 21.64 21.67
15 1 74 21.74 21.85 21.79
15 36 0 16-QAM 21.48 21.56 21.52
15 36 20 21.63 21.58 21.61
15 36 39 21.61 21.71 21.71
15 75 0 21.74 21.83 21.74
15 1 0 21.39 21.45 21.44
15 1 37 21.35 21.41 21.44
15 1 74 21.40 21.64 21.58
15 36 0 64-QAM 21.43 21.64 21.62
15 36 20 21.58 21.66 21.59
15 36 39 21.57 21.80 21.69
15 75 0 21.70 21.92 21.71
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LTE Band 48 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 21.18 21.32 21.95
10 1 25 21.24 21.24 21.28
10 1 49 21.43 21.48 21.45
10 25 0 QPSK 21.61 21.62 21.70
10 25 12 21.63 21.65 21.69
10 25 25 21.68 21.70 21.71
10 50 0 21.63 21.65 21.70
10 1 0 21.45 21.68 21.53
10 1 25 21.52 21.64 21.54
10 1 49 21.72 21.87 21.71
10 25 0 16-QAM 21.60 21.86 21.68
10 25 12 21.65 21.76 21.68
10 25 25 21.67 21.94 21.70
10 50 0 21.65 21.93 21.78
10 1 0 21.19 21.44 21.27
10 1 25 21.29 21.26 21.30
10 1 49 21.51 21.51 21.50
10 25 0 64-QAM 21.71 21.70 21.79
10 25 12 21.76 21.74 21.81
10 25 25 21.80 21.80 21.83
10 50 0 21.72 21.72 21.78
5 1 0 21.12 21.26 21.95
5 1 12 21.34 21.51 21.40
5 1 24 21.13 21.28 21.15
5 12 0 QPSK 21.75 21.89 21.81
5 12 7 21.43 21.58 21.59
5 12 13 21.52 21.54 21.53
5 25 0 21.52 21.53 21.54
5 1 0 21.49 21.47 21.52
5 1 12 21.75 21.75 21.78
5 1 24 21.55 21.56 21.56
5 12 0 16-QAM 21.87 21.88 21.94
5 12 7 21.56 21.56 21.57
5 12 13 21.52 21.53 21.53
5 25 0 21.53 21.53 21.54
5 1 0 21.24 21.22 21.28
5 1 12 21.53 21.53 21.53
5 1 24 21.33 21.34 21.34
5 12 0 64-QAM 21.84 21.94 21.94
5 12 7 21.52 21.67 21.57
5 12 13 21.52 21.66 21.54
5 25 0 21.52 21.65 21.55
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e’ FCC RADIO TEST REPORT

Report No. : FG011544A

<MIMO Mode for Sample 2>

LTE Band 48 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
20 1 0 21.61 21.34 22.41
20 1 49 21.56 21.41 21.96
20 1 99 21.35 21.24 21.77
20 50 0 QPSK 21.78 21.50 21.88
20 50 24 21.62 21.63 21.84
20 50 50 21.59 21.64 21.94
20 100 0 21.51 21.62 21.82
20 1 0 21.91 21.66 21.97
20 1 49 21.86 21.75 22.29
20 1 99 21.65 21.60 22.04
20 50 0 16-QAM 21.80 21.58 21.87
20 50 24 21.65 21.63 21.91
20 50 50 21.62 21.66 21.96
20 100 0 21.54 21.63 21.90
20 1 0 21.60 21.41 21.69
20 1 49 21.58 21.52 22.05
20 1 99 21.39 21.39 21.84
20 50 0 64-QAM 21.81 21.63 21.93
20 50 24 21.61 21.64 21.92
20 50 50 21.58 21.67 21.97
20 100 0 21.52 21.66 21.94
15 1 0 21.38 21.47 22.21
15 1 37 21.46 21.72 21.63
15 1 74 21.37 21.69 21.42
15 36 0 QPSK 21.44 21.35 21.80
15 36 20 21.52 21.60 21.81
15 36 39 21.40 21.50 21.93
15 75 0 21.62 21.53 21.90
15 1 0 21.62 21.60 21.84
15 1 37 21.66 21.88 21.93
15 1 74 21.56 21.87 21.71
15 36 0 16-QAM 21.39 21.34 21.79
15 36 20 21.50 21.64 21.83
15 36 39 21.38 21.53 21.96
15 75 0 21.64 21.59 21.95
15 1 0 21.37 21.41 21.56
15 1 37 21.44 21.67 21.71
15 1 74 21.29 21.66 21.51
15 36 0 64-QAM 21.43 21.37 21.83
15 36 20 21.54 21.67 21.80
15 36 39 21.43 21.58 21.94
15 75 0 21.69 21.65 21.94
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Report No. : FG011544A

LTE Band 48 Maximum Average Power [dBm]

BW [MHZz] RB Size RB Offset Mod Lowest Middle Highest
10 1 0 21.15 21.33 22.26
10 1 25 21.32 21.26 21.93
10 1 49 21.49 21.64 21.67
10 25 0 QPSK 21.59 21.64 21.99
10 25 12 21.58 21.69 22.02
10 25 25 21.56 21.72 21.74
10 50 0 21.56 21.66 21.90
10 1 0 21.44 21.65 21.53
10 1 25 21.61 21.62 22.25
10 1 49 21.79 21.93 21.85
10 25 0 16-QAM 21.59 21.62 22.01
10 25 12 21.59 21.68 22.05
10 25 25 21.56 21.70 21.78
10 50 0 21.63 21.67 21.98
10 1 0 21.18 21.39 21.31
10 1 25 21.38 21.37 22.01
10 1 49 21.54 21.71 21.62
10 25 0 64-QAM 21.64 21.73 22.07
10 25 12 21.67 21.81 22.14
10 25 25 21.64 21.89 21.85
10 50 0 21.62 21.79 21.93
5 1 0 21.14 21.15 22.40
5 1 12 21.37 21.58 21.63
5 1 24 21.11 21.42 21.26
5 12 0 QPSK 21.75 21.74 22.19
5 12 7 21.42 21.63 21.66
5 12 13 21.38 21.67 21.60
5 25 0 21.40 21.58 21.71
5 1 0 21.41 21.39 21.91
5 1 12 21.68 21.86 21.97
5 1 24 21.42 21.71 21.69
5 12 0 16-QAM 21.77 21.74 22.31
5 12 7 21.43 21.70 21.76
5 12 13 21.39 21.73 21.65
5 25 0 21.41 21.71 21.76
5 1 0 21.16 21.13 21.71
5 1 12 21.47 21.65 21.75
5 1 24 21.16 21.49 21.40
5 12 0 64-QAM 21.77 21.85 22.31
5 12 7 21.44 21.76 21.78
5 12 13 21.41 21.82 21.68
5 25 0 21.43 21.73 21.79
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Report No. : FG011544A

<CA Mode for Sample 2>

LTE Band 48C_CA Maximum Average Power [dBm]
BW [MHz] Pec SCC Mod : :

RB Size | RB Offset | RB Size | RB Offset Lowest Middle Highest
20+20 100 0 100 0 17.65 17.55 17.48
20+20 1 0 1 99 QPSK 18.22 17.53 17.83
20+20 1 99 1 0 17.76 18.09 17.77
20+20 100 0 100 0 17.69 17.57 17.52
20+20 1 0 1 99 16-QAM 18.53 17.85 18.16
20+20 1 99 1 0 18.04 18.43 18.14
20+20 100 0 100 0 17.68 17.56 17.54
20+20 1 0 1 99 64-QAM 18.17 17.50 17.81
20+20 1 99 1 0 17.70 18.07 17.78
20+15 100 0 75 0 17.42 17.70 17.50
20+15 1 0 1 74 QPSK 17.95 17.68 18.07
20+15 1 99 1 0 17.51 18.00 18.02
20+15 100 0 75 0 17.47 17.72 17.53
20+15 1 0 1 74 16-QAM 18.28 18.00 18.41
20+15 1 99 1 0 17.94 18.33 18.37
20+15 100 0 75 0 17.46 17.72 17.53
20+15 1 0 1 74 64-QAM 17.93 17.65 18.08
20+15 1 99 1 0 17.50 17.99 18.04
15+20 75 0 100 0 17.64 17.73 17.67
15+20 1 0 1 99 QPSK 18.09 17.81 18.09
15+20 1 74 1 0 17.89 18.04 17.82
15+20 75 0 100 0 17.66 17.76 17.68
15+20 1 0 1 99 16-QAM 18.42 18.11 18.40
15+20 1 74 1 0 18.16 18.34 18.16
15+20 75 0 100 0 17.65 17.75 17.69
15+20 1 0 1 99 64-QAM 18.07 17.75 18.08
15+20 1 74 1 0 17.81 17.97 17.78
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Report No. : FG011544A

LTE Band 48C_CA Maximum Average Power [dBm]
BW [MHz] Pec S¢CC Mod : :

RB Size | RB Offset | RB Size | RB Offset Lowest Middle Highest
20+10 100 0 50 0 17.34 17.54 17.61
20+10 1 0 1 49 QPSK 17.66 17.74 17.77
20+10 1 99 1 0 17.60 17.79 18.04
20+10 100 0 50 0 17.37 17.58 17.65
20+10 1 0 1 49 16-QAM 17.98 18.04 18.09
20+10 1 99 1 0 17.93 18.12 18.38
20+10 100 0 50 0 17.34 17.57 17.64
20+10 1 0 1 49 64-QAM 17.64 17.69 17.72
20+10 1 99 1 0 17.58 17.78 18.03
10+20 50 100 0 17.69 17.64 17.55
10+20 1 0 1 99 QPSK 17.74 17.56 17.62
10+20 1 49 1 0 17.87 17.90 17.80
10+20 50 0 100 0 17.74 17.69 17.60
10+20 1 0 1 99 16-QAM 18.09 17.88 17.94
10+20 1 49 1 0 18.21 18.23 18.13
10+20 50 0 100 0 17.72 17.88 17.52
10+20 1 0 1 99 64-QAM 17.73 17.51 17.59
10+20 1 49 1 0 17.85 17.88 17.73
20+5 100 0 25 0 17.45 17.63 17.88
20+5 1 0 1 24 QPSK 17.61 17.57 17.55
20+5 1 99 1 0 17.47 17.62 17.96
20+5 100 0 25 0 17.46 17.65 17.90
20+5 1 0 1 24 16-QAM 17.97 17.93 17.88
20+5 1 99 1 0 17.82 17.97 18.30
20+5 100 0 25 0 17.48 17.66 17.91
20+5 1 0 1 24 64-QAM 17.62 17.56 17.52
20+5 1 99 1 0 17.49 17.62 17.96
5+20 25 100 0 17.87 17.81 17.62
5+20 1 0 1 99 QPSK 17.51 17.70 17.55
5+20 1 24 1 0 17.82 17.89 17.74
5+20 25 0 100 0 17.90 17.85 17.66
5+20 1 0 1 99 16-QAM 17.83 18.02 17.86
5+20 1 24 1 0 18.13 18.19 18.05
5+20 25 0 100 0 17.91 17.85 17.66
5+20 1 0 1 99 64-QAM 17.62 17.67 17.51
5+20 1 24 1 0 17.79 17.82 17.70
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Report No. : FG011544A

LTE Band 48

<SISO Mode for Sample 1>

<Ant. 0>

Peak-to-Average Ratio

Mode LTE Band 48 / 20MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 5.77 5.51 6.87 6.35
Middle CH 5.94 5.39 6.64 6.23 PASS
Highest CH 6.00 5.57 6.99 6.32
Mode LTE Band 48 / 20MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 6.55 6.46 - -
Middle CH 6.43 6.38 - - PASS
Highest CH 6.35 6.46 - -
TEL : 886-3-327-3456 Page Number : A48-1 of 98

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011544A

LTE Band 48 / 20MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum t Spectrum t"‘?
Ref Level 30.00 cbm  Offset 17,00 db Ref Level 30.00 cbm  Offset 17,00 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
R B
00 - 00 < -
it 5, s £ -5
| < ¥
S X i X
1E T S 1E X 5
i X; \; X
1E- - 1E- -
CF 3.56 GHz Mean Pwr + 20.00 dB CF 3.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | e | 19% | Mean | Peak | crest | 10% | 105 | | oo |
Trace 1 | 16.22 dem 2227 dbm 5.05 d8 2.49 0B 4.54 0B Trace 1 [ 17.91 dem 24,42 dBm 5.51 d8 2.41d8 4.35 d8 5.09 68
e e
~ I 4 ~ I 4 -

Date: 7 AUG.2020 02:47.07

Date: 7 AUG.2020 02:47.22

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum t"é“
Ref Level 30.00 cbm  Offset 17,00 db Ref Level 30.00 cbm  Offset 17,00 db

o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz

TRG:IFP

(@153 view

0. — -

= o o o o
S 3 S
00 - 00 -
% B
N R RN
\ i X
1E- - 1E- -
& \ \;
1
N \ \

1E- - 1E- 5

CF 3.625 GHz Mean Pwr + 20.00 dB CF 3.625 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 | 16.47 dbm 22,55 dbm 5.08 d8 2.61 08 5.10 dB 8 5.06 0B Trace 1 [ 18.50 dem 25,32 dbm 5.73 d8 2.52 d8 4.41 d8 3 da 5.12 08
e e
~ I 4 - ~ I 4 -

Date: 7 AUG.2020 02:47.37

Date: 7 AUG.2020 02:47.56

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum t"é“
Ref Level 30.00 cbm  Offset 17,00 db Ref Level 30.00 cbm  Offset 17,00 db

o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz

TRG:IFP

(@153 view

0. —

e <
i -
00 - 00 =
RS b RS
X Y X
1E- - 1E- c -
i
1
t
N B \

1E- - 1E- ;

CF 3.69 GHz Mean Pwr + 20.00 dB CF 3.69 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000

Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | | oo |

Trace 1 | 16,93 dem 23,08 dbm 5.15 d8 2.64 0B 5.16 0B 5.00 0B 5.12 08 Trace 1 | 18.56 dbm 25,06 dBm 5.51 d8 2.43 d8 4.41 d8 5.12 08
e e
L ) J o L ] J -

Date: 7 AUG.2020 02:48:10

Date: 7 AUG.2020 02:48.25

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011544A

LTE Band 48 / 20MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

pectrum i pectrum i
Ref Level 30.00 cbm  Offset 17,00 db Ref Level 30.00 cbm  Offset 17,00 db
308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
o, -
00 - - 00 =
G = \ ot
1E- . - 1E- -
\ & \ \;
| ‘\
1 1 A\
= = A
s s |
1E T 3 1E kT ¥
L‘
CF 3.56 GHz Mean Pwr + 20.00 dB CF 3.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | | oo |
Trace 1 [ 16,41 dbm 2365 dbm 7.45 d 2.9 0B 5.33 dB 5.687 0B 7.39 08 Trace 1 [ 17,92 dem 25,53 dem 7.61 d8 3.01d8 5.01d8 7.13 08
e e
L JL J AR L )i ] e

Date: 7 AUG.2020 02:44:24

Date: 7 AUG.2020 02:44:38

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset 17,00 db Ref Level 30.00 cbm  Offset 17,00 db
308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
SR R
00 — - 00 <
Bt >, =5 35
= AN =
1E- . - 1E- -
1 \l 1 +-
1E- \ 1E- \' -
CF 3.625 GHz Mean Pwr + 20.00 dB CF 3.625 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | | 105 | D19 | Do |
Trace 1 | 16.60 dbm 23,60 dBm 7.10 d8 2.9 0B 5.25 0B 5.64 0B .07 08 Trace 1 | 18.57 dem 2591 dbm 7.34 d8 5.01d8 5.23 d8 7.01 68
— _— —
L Jl J [ L )i ] (I

Date: 7 AUG.2020 02:45:42

Date: 7 AUG.2020 02:46:05

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum

Ref Level 30.00 dém
lo Att 30 dB

Offset 17,00 d&
AQT 2ms @ RBW 20 MHz

Ref Level 30.00 dém  Offset 17,00 d&
30ds AQT 2ms @ RBW 20 MHz

\ 5
00 -
~ =
N ¥
N 1E4 N
& \ \;
1 ‘\
| \
4
1E- - 1E ‘\
|
CF 3.69 GHz Mean Pwr + 20.00 dB CF 3.69 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 16.96 dbm 24,28 dbm 7.32 d8 2.99 6B 5.57 0B 5.99 0B .28 0B Trace 1 | 18,58 dem 25,97 dbm 7.40 d8 3.04 d8 5.04 d8 5.32 d8 7.01 68
e e
L ] J - L ] J L -

Date: 7 AUG.2020 02:46:26

Date: 7 AUG.2020 02:46.48

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A48-3 of 98




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011544A

LTE Band 48 / 20MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum t Spectrum
Ref Level 30.00 cbm  Offset 17,00 db Ref Level 30.00 cbm  Offset 17,00 db
r 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP TRG:IFP
(@153 view (@153 view
o,
0o — 0o = —
5 5 S
1 \‘ 1 AN
1E 3 N 1E N
\ X 5
1 5
A \
1 | 1 hY
£ i
g
\ X 5
1€ 5 1€ i
CF 3.56 GHz Mean Pwr + 20.00 dB CF 3.56 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 16,13 dbm 23,14 dBm 7.01 d8 3.19 6B 5.45 0B 5.9 08 Trace 1 | 17,93 dem 25,68 dbm 7.76 d8 3.22 d8 5.16 d8 6.45 d8 30 d8
e e
~ I 4 - ~ I 4

Date: 7 AUG.2020 02:38.20

Date: 7 AUG.2020 02:38.36

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum Spectrum t"é“
Ref Level 30.00 cbm  Offset 17,00 db Ref Level 30.00 cbm  Offset 17,00 db
o At 308 AQT 2ms ® RBW 20 MHz 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
o,
00 - 00 -
5 < 5
y ¥ | ¥
1E- - 1E- -
Y \; &
1 : 1 T
| LS
1€ 1 5 1€ t
! 7 \
CF 3.625 GHz Mean Pwr + 20.00 dB CF 3.625 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | | D19 | Do |
Trace 1 16.29 dBm 23,15 dBm 6.86 dB 2.16 dB 5.36 dB 6.78 dB Trace 1 18.41 dBm 26,01 dBm 7.61 d8 3.22 d8 6.38 dB 7.19 dB
e e
~ I 4 - ~ I 4 )

Date: 7 AUG 2020 02:38:21

Date: 7 AUG.2020 02:35.36

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum Spectrum t"é“
Ref Level 30.00 cbm  Offset 17,00 db Ref Level 30.00 cbm  Offset 17,00 db
o At 308 AQT 2ms ® RBW 20 MHz o At 308 AQT 2ms ® RBW 20 MHz
TRG:IFP
(@153 view
=]
o,
i 00 <
5 N S
\ X
e 1E- T =
1 X i X,
. | . \
u ; u 3
i
i3 ‘ - 1E4 - -
CF 3.69 GHz Mean Pwr + 20.00 dB CF 3.69 GHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | | o.owes | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 1721 dem 23,91 dbm 6.70 d8 .13 4B 5.51 0B 5.64 0B Trace 1 | 18,55 dem 26,31 dBm 7.76 d8 3.25 d8 5.22 d8 6.45 d8 7.30 68
e e
~ I 4 ~ I 4 -

Date: 7 AUG.2020 02:43.40

Date: 7 AUG.2020 02:44.02

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011544A

26dB Bandwidth

Mode LTE Band 48 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 525 | 478 | 9.67 | 9.75 | 14.36  14.15 | 18.70 | 18.74
Middle CH - - - - 502 | 491 | 997 | 971 | 14.18  14.09 | 18.78 | 18.78
Highest CH - - - - 494 | 509 | 977 | 967 | 1412 1454 | 18.78 | 18.66

Mode LTE Band 48 : 26dB BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 5.10 - 9.77 - | 14.09 - 1890 | -
Middle CH - - - - 5.06 - 9.65 - | 1422 - | 1878 -
Highest CH - - - - 4.92 - 9.91 - 1421 - 1870 | -

TEL : 886-3-327-3456 Page Number 1 A48-5 of 98

FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT

Report No. : FG011544A

LTE Band 48

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 10.74 dBm| ™M1[1] 11.04 aBm}
94200 GHz 124900 GHZ,
= nd 26.00 dB| @ e 26.00 dB|
104 B 5.245000000 MHz| 10 4 ¥Bw 4.775000000 MHz|
AT T pler ey 6771 [ S e Wleatbe 744.1
o4 0d
) \ / |
-10 -10 d 1
A d b
4 y
20 d 20 di aw
30 p -30 — <~ 4
\ N bt Y e,
|y Ve MV ik N
st v T oo st
50 df 50 d
-6 df -60 di
CF 95525 GHz 1001 pts Span 10.0 MHz CF 9.5525 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.550042 GHz 10.74 dam nd8 down 5,245 MHz ML 3.553249 GHz 11.04 dBm nd8 down 4.775 WAz
T 1 3,549923 GHz -15.16 dBm nd8 26.00 dB TL L 3.550102 GHz -15.11 dbm n 26,00 d8
T2 1 3. 555167 GHz -15.13 dém Q factor 677.0 T2 1 3.554878 GHz -15.19 dém Q factor 744.1

L I ]

Date: 7 AUG.2020 02:2205

L U ]

DCate: 7 AUG.2020 022217

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum

Ref Level 30.00 dém  Offset 17.00 dB & RBW 100 kHz

Ref Level 20,00 dém  Offset 17.00 db & RBW 100 kHz

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.72 dBm| ™M1[1] 11.07 aBm}
9.62695800 GHz 9.62556900 GHz
20 20
nd M1 26.00 dB| 11 ndB 26.00 dB|
104 B 5.015000000 MHz| 10 4 Y . Bw ~ 4.905000000 MHz|
/wrw«w VR AT VA 723.2] T T A TR A TR i T P e e ‘\ 739.1
o \ v /
f \ 1
10 — ; 10 di \
7 AN
204 + 20d
/ \
a0 -
P o ~ ("
el AW L aVabiad e | e n e
50 df 50 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 9.625 GHz 1001 pts Span 10,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3.626958 GHz 11.72 dBm nd@ down 5.015 MHz M1 3.625569 GHz 11.07 dBm nd@ down 4,905 MHZ
T 1 3.622493 GHz 14,46 dBm nd8 26.00 dB TL L 3.622632 GHz -15.00 dBm nd8 26.00 d8
T2 1 3627507 GHz -14.17 d8m Q factor 723.2 T2 1 3.627537 GHz -15.02 dBm Q factor 739.1

L I ]

Date: 7 AUG. 2020 02:2251

L U ]

DCate: 7 AUG.2020 022302

Highest Channel / 5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 17.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 17.00 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.80 dBm| mili] 11.16 dBm|
3.69873900 GHz, 3.69943800 GHZ,
e ndBg 26.00 dB| & ndB v 26.00 dB)|
v X 4.935000000 MHZ Bui 5.085000000 MHZ]
10 d — “11_ o 10 d - i "
}fv Ty Pk 749.5] g AV d“mew‘m’; . 727.5]
\ \
LE 0 .
| \ { 4
BUE! 3 . -10d i
\ 7
20 d 20 di
/ \ %
a0 ‘ == -30
Pl TR PN P —y
%HNAJ "~ AL AT, i W \
50 df -50 di
60 d -60 db
CF 3.6975 GHz 1001 pts Span 10.0 MHZ CF 3.6975 GHz 1001 pts Span 10.0 MHz |
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3698739 GHz 11.80 dBm ndB down 4.935 MHz ML 3.699438 GHz 11,16 dém ndB down 5,085 MHz
T1 1 3.694993 GHz -14.26 dBm nds 26.00 d8 T1 1 3.694963 GHz -14.78 dBm nds 26.00 da
T2 1 3,699923 GHz -13.93 dém Q factor 749.5 T2 1 3.700047 GHz -14.95 dém Q factor 727.5

J

Date: 7.AUG.2020 02:23:37

L )i ]

Cate: 7.AUG.2020 022349

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011544A

LTE Band 48

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 13.86 dBm) ™M1[1] 12.07 dBm)
: 4820 GHZ| 220 GHZ,
= nd 26.00 dB @ W1 nd 26.00 dB
104 Bw ey - 9.670000000 MHz| 10 4 - ,', Bwe — 9.750000000 MHZ|
T = = Q Faefor ™\ 367.5) 7 M ST G Taed o 364.4
od \$ 0al 4
| B / 1
2 i i o
-10 df -10 7
| \ ]
21 | \ 204 b
204 ! 3 20 7
a0 A -0 - £
PPN ) L P Vs P L & .
-4 d a0 di A
50 df 50 d
-6 df -60 di
CF 3,555 GHz 1001 pts Span 20.0 MHz CF 9,555 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.553482 GHz 13.86 dam nd8 down 9.57 MHz ML 3.553422 GHz 12.87 dam nd8 down 9.75 WHz
T 1 3,550185 GHz -11.66 dm nd8 26.00 dB TL L 3550085 GHz -13.19 dam n 26,00 d8
T2 1 3,559855 GHz -12.34 dBm Q factor 367.5 T2 1 3.559815 GHz -12.24 dBm Q factor 364.4

L I ]

Date: 7 AUG.2020 02:24:27

L U ]

Cate: 7 AUG.2020 022438

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 abm  Offset 17.00 dB = RBW 300 kHz Ref Level 30.00 GBm  OFfset 17.00 0B = RBW 300 khz
o Att 30de SWT  12.6ps @ VBW 1MHz  Mode Auto FFT o Att 30 dE SWT 126 ps @ VBW 1 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1P% Max [0 10k Mar
™MIL1] 3.17 dbm)| ™MIL1] 12,73 aBm|
3.6241210 GHz 3.6233420 GHz
20 W1 nde 26.00 dB| @ M1 nde 26.00 dB)
04 ] L B 9.970000000 MHz 104 . . ) SN ~ Bu 9:710000000 MHz
/ Q factor 363.5) Ji g ~q facror 373.1
od 0 d 4
-10 di el 10 d -tJ
/ !
20 d ’.’ + 20 d -
/ | ‘f'
a0 30 —
e AV
A e \ .
“dnrt "y A A
50 -50 df
od 60 d
CF 9.625 GHz 1001 pts Span 20.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 T 2,624121 GHz 13.17 dem nds down 9.7 MHz ML 3.623342 GHz 12.73 dBm nds down 9.71 Whz
TL 1 3,620105 GHz -12.53 dém ndg 26.00 dB TL L 3.620185 GHz -13.31 dém ndg 26,00 d&
T2 1 3.630075 GHz -12.91 dBm Q factor 363.5 T2 1 3.629895 GHz -13.12 dBm Q factor 373.1
L it ] - L ) ]

Date: 7 AUG.2020 02:25:13

DCate: 7 AUG.2020 022524

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 deém  Offset 17.00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 17.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.93 dBm mili] 14.08 dBm|
3.6958990 GHZ| 3.6959590 GHz
e ’i ndB 26.00 dB| & T nds 26.00 dB|
9.770000000 MHz e ~N\_ B 9.670000000 MHz
10 d - — RY 104 - e
7 7 N QFatior a78.3 I ™ Q faevbr 382.2
0 di 7 o Y
1 1
o J o | |
{ \
f ] \
20d f T 20 d .
\ / \
-/ / \
) - 30
e N - = Svegwve
AR NN e o
-40 s -40 df
50 df -50 di
60 d -60 db
CF 3,695 GHz 1001 pts Span 20.0 MHz CF 3.695 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3695899 GHz 13.93 dém ndB down 9.77 MHz ML 3.695650 GHz 14.08 dBm ndB down 9,67 MHZ
TL 1 2.690165 GHz -11.77 dém ndé 26.00 dB TL 1 3.690185 GHz -12.82 dém ndé 26.00 d8
T2 1 3699935 GHz -11.78 dém Q factor 378.3 T2 1 3.699855 GHz -11.65 dém Q factor 382.2
L ) - L )i ) L

Date: 7.AUG.2020 02:25:59

DCate: 7.AUG.2020 02:26:11

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011544A

LTE Band 48

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 10.91 dbm)| MI[1] 12.09 dBm
3.5631040 GHz 561890 GHZ,
= ndB , 26.00 dB @ 26.00 dB
104 B X 14.356000000 MHz| 10 4 14.146000000 MHz
| 0 J—\‘; vy N\erfactur dAai"an 248.2| el ] 251.5
e \ r
o d | 0 di
t t
| e
-10 df 1z -10 d 3
7 5 i
20 d L 20 d
/ A\ /
a0 f t -0 = 7
\ P ™ A A
Py U e R L o e s
o d MESVAWE N, y fao N,
50 df 50 d
-6 df -60 di
CF 3.5575 GHz 1001 pts Span 40,0 MHz CF 9.5575 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3.563104 GHz 10.91 dBm nd@ down 14.356 MH2 M1 3.558189 GHz 12.09 dBm nd@ down 14,146 MHZ
T 1 3.550307 GHz -14.75 dm nd8 26.00 dB TL L 3.550397 GHz -13.48 dm n 26,00 d8
T2 1 3, 564663 GHz -15.73 dém Q factor 248.2 T2 1 3.564543 GHz -12.61 dém Q factor 251.5
L U J wa L JU J
Date: 7 AUG 2020 02:26.48 Date: 7.AUG.2020 02:27.00
ectrum pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 11.61 dbm)| MI[1] 12.29 dBbm
3.6305740 GHz 3.6187660 GHZ]
= nd 26.00 dB @ n nd 26.00 dB
g | Bw L 14.176000000 MHZz 0d X Byt 14.086000000 MHZ
Vil R AR N FARTaVTs ¥ o Y 256.1 r TRV AL T Ay 256.9
f / /
0 / | 04
4 . ) o
-10 df F F -10
204 - 20d
f 4
/
a0 —t : 30
S e P,
P ~ e .y v o~
o d ~n, A A~ e,
50 df 50 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 40,0 MHz CF 9.625 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.630574 GHz 11.81 dam nd8 down 14.176 MHz ML 3.518766 GHz 12.29 dam nd8 down 14,086 MHz
T 1 2.617957 GHz -13.22 dbm nd8 26.00 dB TL L 3.617957 GHz -12.35 dbm nd8 26,00 d8
T2 1 3632133 GHz -14.55 dam Q factor 256.1 T2 1 3.632043 GHz -13.15 dém Q factor 256.9
L U J wa L JU J
Date: 7 AUG 2020 02:27.34 Date: 7AUG.2020 02.27 46
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
MiL1] MiL1] 12.26 dBm)
3.6987940 GHZ]
20 ndg 26.00 dB| 2 ndg 11 26.00 dB|
04 Bw A 14.116000000 MHz 04 By A K 14.535000000 MHz
e N AT LA ) 0 T Vet d“ 261.2) I T T e o Hl 254.5]
o 0 d )‘
-10 -10 df —-
20 d JI 20 df +
30 - AV -30 — I =
Y I Evs T e Y ST Y
e, e Ly
= -4
50 df 50 df
60 df -60 de
CF 3.6925 GHz 1001 pts Span 30.0 MHz CF 3.6925 GHz 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML T 3.687645 GHz 12.31 dBm nd@ down 14.116 MHz ML 3.606794 GHz 12.29 dBm nd@ down 14,535 MHz
T fy 3.685427 GHz -13.79 dam nds 26.00 d8 TL L 3.585217 GHz -13.49 dam nds 26,00 da
T2 1 3.699543 GHz -13.09 dBm q factor 261.2 T2 1 3.609753 GHz -13.80 dBm q factor 254.5
L ) - L )i ) L
Date: 7.AUG 2020 02:28:21 Date: 7.AUG.2020 022833

TEL : 886-3-327-3456 Page Number 1 A48-8 of 98
FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011544A

LTE Band 48

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.13 dBm) ™M1[1 11.41 dBm)
3.5608390 GHz 584420 GHZ,
20 20
" nd 26.00 dB ML nd 26.00 dB
104 )4 Bwe 18.701000000 MHz| 10 4 T B 18.741000000 MHz
e el e G T aificyey, 190.4 J{ A, W 189.9
Vv W/
e I 0
| !
-10d 7 10 d ‘f‘ -
20d - 20d
/ [ \
a0 30 -
At A P B PV .
NIk walhd P g ~ L SN e £ 10
50 df 50 d
60 d -60 di
CF 9,56 GHz 1001 pts Span 40.0 MHz CF 9.56 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.560839 GHz 11.13 dam nd8 down 18.701 MHz ML 3.558442 GHz 11.41 dam nd8 down 18,741 MHz
T 1 2.550609 GHz -15.24 dam nd8 26.00 dB TL L 3550669 GHz -15.38 dbm n 26,00 d8
T2 1 3,569311 GHz -14.61 d8m Q factor 190.4 T2 1 3.569431 GHz -14.51 ddm Q factor 189.9

L I

Date: 7 AUG.2020 02:28:10

J

L U

Cate: 7 AUG.2020 022622

J

Mi

ddle Channel /

20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 1 ™M1[1] 11.97 dBm)
16260 3.6220830 GHZ]
20 20
M1 ndB 26.00 dB M1 nd 26.00 dB
104 T B 18.781000000 MHz| 10 4 T B 18.781000000 MHz
Py ‘V\F"\"“ TR L.\mﬂ.,;vufn\unf".u\ 193.1] o N TR WMJVM el 192.9
s / \ va
' |
-10 L 10 d .!]_
204 7 20d
a0 f 30 i {
Y A
o o A e LA T o A s A
SIRCY UTLCROY i e A v — W saf o A A
50 df 50 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 40.0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.626039 GHz 11.34 dam nd8 down 18.781 MHz ML 3.522083 GHz 11.37 dam nd8 down 18,781 MHz
T 1 2.615609 GHz -13.48 dbm nd8 26.00 dB TL L 3.615529 GHz -14.71 dBm nd8 26,00 d8
T2 1 3634471 GHz -15.10 d8m Q factor 193.1 T2 1 3.634311 GHz -14.14 dBm Q factor 192.9

L I

Date: 7 AUG.2020 022856

J

L U

Cate: 7 AUG.2020 02:30.08

J

Highest Channel / 20MHz / QPSK

Highest Channel /

20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 deém  Offset 17.00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 17.00 db & RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.05 dBm| mili] 1.31 dBm|
3.6897200 GHZ| 3.6905190 GHz
e ndB 26.00 dB & n ndB 26.00 dB
04 Bu 18.781000000 MHz 104 ¥ Bu 1B.661000000 MHz
P Varal WV, \J\,-,o“wumum "\l 196.5 AP T AT AT i 197.8
ad 1 od ‘
BUE -10 di - J
T ¥
ond oo !
20 20 1 .
a0 30 / )
h At L ) P Y .
LTV . e | APtV AT Y
e, LY,
50 df -50 di
60 d -60 db
CF 3.69 GHz 1001 pts Span 40.0 MHz CF 3.69 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 3.68372 GHz 12.05 dém ndB down 18.761 MHz ML 3.850519 GHz 11.31 dBm ndB down 18,661 MHz
T1 1 3.680689 GHz -13.99 dam nds 26.00 d8 T1 1 3.680689 GHz -13.18 dém nds 26.00 da
T2 1 3699471 GHz -13.85 dém Q factor 196.5 T2 1 3.699351 GHz -14.69 dém Q factor 197.8
L ) - L )i ) L

Date: 7.AUG.2020 02:30:43

Cate: 7.AUG.2020 02:30.55

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011544A

LTE Band 48

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.03 dBm) ™M1[1] 12.95 dBm)
47900 GHz 8210 GHZ,
= Fr) 26.00 dB @ M1 nd 26.00 dB
By 5.095000000 MHz| ,.,\ B, 9.770000000 MHZ|
d = oy Ll A d P T - — N N
W T VN [V b b"_d;hyﬁ)(\-.’\fm.l 697.5 e i S = 7 G ragesr—" "\ 363.7
04 04 I |
-10 df -10 d
204 20d
Ay
a0 < q 30
Wtk et ! el
T d SN, R
50 d S0 d
-6 df -60 di
CF 95525 GHz 1001 pts Span 10.0 MHz CF 9,555 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.553479 GHz 11.03 dam nd8 down 5,005 MHz ML 3.553821 GHz 12.35 dam nd8 down 9.77 Wz
T 1 3,549913 GHz -14,99 dbm nd8 26.00 dB TL L 3550085 GHz -13.34 dBm n 26,00 d8
T2 1 3,555007 GHz -14.96 dBm Q factor 697.5 T2 1 3.559835 GHz -13.17 dém Q factor 363.7
L U J wa L JU J
Date: 7 AUG 2020 02:31:20 Date: 7.AUG.2020 02:3232

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

Ref Level 30.00 cbm  Offset 17,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 2.58 dBm)| ™M1[1] 13.42 dBm)
3.62550900 GHz 9.6276370 GHz
= AL ndB 26.00 dB @ ndBM 26.00 dB
N T Bw 5.055000000 MHz ~ B, 9.650000000 MHZ|
d s s - d e S TN
W / AR WiV N A AN \ 7172 e ; 7 Q factor - 375.9
{ it
od t od i
\ro |
10 df -10 o
X
20d AR = 20 d .’
" 1
& a0 L 4
vy s
e | e W e
-40 di
50 d 50 d
-60 d 60 d
CF 3,625 GHz 1001 pts Span 10.0 MHz CF 3.625 GHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 3.625509 GHz 12.58 dem ndB_down E.055 MHz ML 3.627637 GHz 13.42 dBm ndB_down 9,65 MHZ
TL 1 3622443 GHz -13.30 dbm nd8 26.00 dB TL L 3.620185 GHz -12.89 dbm nd8 26.00 dB
T2 1 3.627498 GHz -13.44 dam qQ factor 717.2 T2 1 3.529835 GHz -12.44 dam qQ factor 375.9
L U J wa L JU J
Date: 7 AUG 2020 02:31:43 Date: 7.AUG.2020 02:3255

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 17.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 17.00 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.87 dBm| mili] 1dBm
3.69871900 GHz 3.6973180 GHz
e Ny 26.00 dB & .mﬁ! 26.00 dB
Bu 4.915000000 MHz n_ By ©.910000000 MHz
10d Yo - 10 ds — i dia
= [ X 1 £ 752.5 I T Qfactor ¥ a73.1
od od
] 7
| N
-od 3 10 d o
4 A T\
204 e ~ 20 d
/! A\ o
- b 'E,DVM ol
= - - ~
= v 40 d
-50 d -50 di
60 d -60 db
CF 3.6975 GHz 1001 pts Span 10.0 MHz CF 3.695 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3698719 Ghz 11.87 dém ndB down 4.915 MHz ML 3.697318 GHz 13.31 dBm ndB down 9,91 MHz
T1 1 3.695062 GHz -14.13 dém nds 26.00 d8 T1 1 3.689905 GHz -12.63 dém nds 26.00 da
T2 1 3699973 GHz -14.29 dém Q factor 752.5 T2 1 3.699815 GHz -12.23 dBm Q factor 373,
L ) - L )i ) L
Date: 7.AUG 2020 02.3207 Date: 7.AUG.2020 023318

TEL : 886-3-327-3456 Page Number 1 A48-10 of 98
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG011544A

LTE Band 48

Lowest Channel / 15MHz / 64QAM

Lowest Channel /

20MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  18.8ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.00 dBm) ™M1[1 10.07 dBm)
5410 GHz 503600 GHz
20 20
[ ndB 26.00 dB ndB 26.00 dB
B 14.086000000 MHz| B 18.901000000 MHz
104 X 10 4 ¥
FESTE W A G \1’\l 252.5 m LA A S T e b-(-ﬁ/lq{l‘; 188.4)
od *! od
10 j 10 o { |‘
! ! |
20 d t 20 d {
-30 — f -30 y
N P L . e
i ! A Y Ay ey
50 d -50 di
-60 d 60 d
CF 3.5575 GHz 1001 pts Span 90.0 MHz CF 3.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 3.556541 GHz 12.00 dBm nd@ down 14.086 MHz M1 3.56036 GHz 10.07 dBm nd@ down 18,901 MHZ
TL 1 3.550457 GHz -12.90 dbm nd8 26.00 dB TL L 3.55045 GHz -15.74 dBm n 26.00 dB
T2 1 3, 564543 GHz -12.68 dém Q factor 252.5 T2 1 3.569351 GHz -15.48 dam Q factor 188.4

L I

Date: 7 AUG.2020 02:33.43

J

L U

DCate: 7 AUG.2020 0234 55

J

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 12.46 dBm) ™M1[1] 11.91 dBm)
3.6264990 GHz 3.6295550 GHz]
= AL ndB 26.00 dB @ Ny 26.00 dB
1wd A Bw’,. ~ 14.116000000 MHz| 10 d . BVFJ'\ 18.781000000 MHz
[ e el e et 256.9) AT 4 ‘./‘;\,JG‘T-MM\ FACAY 193.3
\ o
v / ! o r
| t o i
104 = ¥ -10 ¢]
20 d + l‘ 20 df \
-30 i I“L\ -30 b
P - A A i A N
P ETAN PR byl i e VY PROA)
40 -4
50 df 50 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 40,0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 3.626499 GHz 12,46 dam nd8 down 14.116 MHz ML 3.529555 GHz 11.91 dam nd8 down 18,781 MHz
T 1 2.617957 GHz -13.26 dm nd8 26.00 dB TL L 3.615529 GHz -14.43 dBm nd8 26,00 d8
T2 1 3.632073 GHz -12.47 dBm Q factor 256.9 T2 1 3.634311 GHz -13.58 dam Q factor 193.3
L U J wa L JU J

Date: 7 AUG.2020 02:34.06

Cate: 7 AUG.2020 023517

Highest Channel /

15MHz / 64QAM

Highest Channel /

20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 deém  Offset 17.00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 17.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.97 dém| mili] 10.53 dBm|
3.6915710 GHZ| 3.6943560 GHz
e [ ndB 26.00 dB & ndR 26.00 dB
04 Bu 14206000000 MHz 104 By 18.701000000 MHz
i A A BTkl 259.9 AT TS AT JQ‘UﬂhK\J\r‘“‘ﬂl 197.5
od { | od /
| | |
BUE 4 1 -10 di f i
20 f’ T 20 T
a0 - Loy =0 )
A % TNV AL A s, [V Mo
N Y A A —/ ol Pl
-40d
-50 d -50 di
60 d -60 db
CF 3.6925 GHz 1001 pts Span 30.0 MHz CF 3.69 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 3691571 GHz 11.97 dém ndB down 14.206 MHz ML 3.694356 GHz 10.53 dém ndB down 18,701 MHz
TL 1 3.685367 GHz -14.59 dBm ndé 26.00 dB TL 1 3.680649 GHz -16.70 dém ndé 26.00 d8
T2 1 3699573 GHz -12.88 dém Q factor 259.9 T2 1 3.699351 GHz -15.59 dém Q factor 197.5
L ) - L )i ) L

Date: 7.AUG.2020 02:34:29

Cate: 7.AUG.2020 02:35.41

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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semonene. FCC RADIO TEST REPORT Report No. : FGO11544A
Occupied Bandwidth
Mode LTE Band 48 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK [16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.50 4.50 9.01 9.03 13.49 | 1340 | 17.82 | 17.82
Middle CH - - - - 4.49 4.48 9.03 9.03 13.46 | 1355 | 17.94 | 17.86
Highest CH - - - - 4.49 451 9.01 9.13 13.49 | 1352 | 17.86 | 17.82
Mode LTE Band 48 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.50 - 9.01 - 13.40 - 17.90 -
Middle CH - - - - 4.50 - 9.05 - 13.46 - 17.90 -
Highest CH - - - - 4.49 - 9.03 - 13.43 - 17.90 -
TEL : 886-3-327-3456 Page Number 1 A48-12 of 98

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FG011544A

LTE Band 48

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 7 AUG 2020 02:21:41

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 100 kHz
o Att a0de SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 11.49 dBm) ™M1[1] 10.62 dBm)
5091200 GHz 275000 GHz
20 20
M1 4.495504496 MHz c B 4496 MHz
d X d
0 B T ATy T 1 TS 0 20 SN R
s ] | o / g
\ { \
04 - -10d +
2 / 204 /
204 vy - 20 N
-3\?" - 30 A \
| e e A -
A\ e frmV Ly Ly LV LAy
b v b ATV A
50 df 50 d
60 d -60 di
CF 95525 GHz 1001 pts Span 10.0 MHz CF 9.5525 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.550012 GHz 11.49 dam ML 3.55275 GHz 10.62 dam
T 1 3.5502522 GHz 5.17 dm Oce Bw 4,495504496 MHz TL L 3.5502423 GHz 5.52 dm Oce Bw 4.495504496 MHz
T2 1 3.5647478 GHz 4.65 dam T2 1 3.5547378 GHz 3.69 dam

L U

DCate: 7 AUG.2020 022153

Middle Channel / 5MHz / QPSK

Middle Channel /

5MHz / 16QAM

L I

Date: 7 AUG.2020 02:22.28

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.01 dBm) ™M1[1]
- 9.62501000 GHz - 9.62702800 GHz
Occ B 4.485514486 MHz Occ B 4.475524476 MHZ
tad f AU Tl R 04 SV SaTVAR L by
o4 0d
,ﬂ !
-10 ya -10 df 7
/
204 20d
N\ \\
a0 ~, 30 e
. Y A N
e ~TARA § T W R A Y
50 df 50 d
&nd -60 di
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 9.625 GHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.62501 GHz 12.01 dam ML 3.527028 GHz 12.32 dam
T 1 3.6227622 GHz 4.60 dBm Oce Bw 4,485514456 MHz TL L 3.8227722 GHz .24 dBm Oce Bw 4,475524476 MHz
T2 1 3.6272478 GHz 5.55 dam T2 1 3.5272478 GHz 6.88 dam

L U

DCate: 7 AUG.2020 022240

Highest Channel

/5MHz / QPSK

Highest Channel / 5MHz / 16QAM

Date: 7.AUG.2020 02:23:14

Spectrum Spectrum
Ref Level 30.00 dém  Offset 17.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 17.00 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% ps @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.00 dBm| mili] 12.09 dBm|
20 3.69751000 GHz, - 3.69608100 GHZ,
Oce B 4.485514486 MHz T Oce B 4.505494505 MHz
- L P . X
wd or T ~ e ] Y 10 T.; T v R ,\‘
0 di " i 0
| / \
10 df y \ 10 o £ \
/ N S/ \
20 df 20 df - -
N,
a0 30 A
: 7 = - Py
~ N AN o d g - -
/ v 7\ [ S ]
Wik ol W - AT Ve,
-50 d -50 di
60 d -60 db
CF 3.6975 GHz 1001 pts Span 10.0 MHz CF 3.6975 GHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 369751 GHz 12.00 dBm ML 3.656081 GHz 12.09 dém
T1 1 3.6952622 GHz 6.43 dBm oce Bw 4.485514486 MHz T1 1 3.6952423 GHz 5.60 dBm oce Bw 4.505494505 MHZ
T2 1 3.6997478 GHz .61 dbm T2 1 3.6997478 GHz 7.32 dém

L )i

Cate: 7.AUG.2020 022326

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG011544A

LTE Band 48

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mede Auto FFT o Att 30de SWT  126ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
MI[1] 12.85 dbm)| MI[1] 12.86 dBm
- : 5810 GHz - 563190 GHZ,
M1 c B 0.010080011 MHz M1 Occ B 9.030969031 MHZ
104 ¥ 7o Sl 7 104 e . SN
ad [ od |
: | S
04 - 10 d - T
204 ! 20d s +
r
i / kk
a0 — v -30 d@r p—
VA e N R : M
Lt “a0 d
50 df 50 d
-6 df -60 di
CF 3,555 GHz 1001 pts Span 20.0 MHz CF 9,555 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.553581 GHz 12.85 dam ML 3.556319 GHz 12.86 dsm
T 1 3.5505245 GHz 5.94 dBm Oce Bw 9.010985011 MHz TL L 3.5505245 GHz 6.07 dBm Oce Bw 9.030969031 MHz
T2 1 3,5595365 GHz 7.82 dam T2 1 3.5595554 GHz 7.10 dam

L I ]

Date: 7 AUG.2020 02:24.03

L U ]

DCate: 7 AUG.2020 022415

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 3.41 dBm)| 14.18 dBm)
- 3.6279570 GHz - 3.6281770 GHz|
Oce BiY 9.030960031 MHz 9.030969031 MHZ
iod e e = 104 Tmtm, o L ©
! 1 Y \
d | P \
0 I : 0 f v
| \ f |
-tod + T -10d - -
/ \
/ \ / \
/ \ »
204 y v 20 ] \
1
0 — / \
Ay L —
i AN A ] e
St = -
50 df 50 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 20.0 MHz CF 9.625 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.627957 GHz 13.41 dam ML 3.528177 GHz 14,18 dam
T 1 3.6206045 GHz 7.03 dam Oce Bw 9.030965031 MHz TL L 3.6205045 GHz 6.98 dBm Oce Bw 9.030969031 MHz
T2 1 3.6295355 GHz 7.67 dam T2 1 3.5295355 GHz 6.92 dam

L I ]

Date: 7 AUG.2020 02:24:50

L U ]

DCate: 7 AUG.2020 022501

Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 deém  Offset 17.00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 17.00 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 3.95 dBm mili] E
20 3.6955390 GHZ| - 3.6995810 GHz
L Oce Bw 9.010989011 MHZ, Oce Bw 9.130869131 MH_Z|
T - - y 4 _
10 d i - ~ 10 — e SR A
| / |
LE g 0
\ |
/ \ {
BUE! y -10d
/ \ f
20 d 20 di
i \ Ji
-0 AT N S— T =
e M ] o ™
-40d
50 df -50 di
-60 df -60 di
CF 3,695 GHz 1001 pts Span 20.0 MHz CF 3.695 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3695539 GHz 13.95 dém ML 3.693581 GHz 12.51 dBm
TL 1 2.6904845 GHz 8.08 dém Oce Bw 9.010985011 MHz TL 1 3.6904446 GHz 6.46 dBm Oce Bw 9.130B69131 MH2z
T2 1 3.6994955 GHz 6.14 dBm T2 1 3.6995754 GHz 7.32 dém

Date: 7.AUG.2020 02:25:36

L )i ]

Cate: 7.AUG.2020 02:25.48

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011544A

LTE Band 48

Lowest Channel / 15MHz / QPSK Lowest Channel / 15MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1 12.62 dBm) ™M1[1] 12.26 dBm)
- 3.5622950 GHz - 569310 GHZ,
Occ Brai: 13.486515487 MHz [ Occ B 13.996603397 MHz
d X 4
w NESPPS LT ALY Fha e AT 0 2 e LAY, (WP NP LY AN
- 1
o4 0d i
|
10 df # 10 di [ )
i I\ / \
20d f 20d
/ N / §
/ - ! |
Ny ey =0 L Ay
YAY o Ry ] . P
[ ) A T\ [l
50 d S0 d
60 d -60 di
CF 3.5575 GHz 1001 pts Span 40,0 MHz CF 9.5575 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.567295 GHz 12.62 dam ML 3.555031 GHz 12,26 dam
T 1 3.5507667 GHz 6.49 dBm Oce Bw 13.486513487 MHz TL L 3.5508167 GHz 5.12 dBm Oce Bw 13.396603397 MHz
T2 1 35642732 GHz 6.42 dam T2 1 3.5642133 GHz 5.08 dam
L U J L JU J
Date: 7 AUG 2020 02:26:24 Date: 7. AUG.2020 02:26 36

Middle Channel / 15MHz / QPSK Middle Channel / 15MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 11.96 dBm) ™M1[1] 11.00 dBm)
- 3.6288960 GHz - 3.6283570 GHZ]
Occ@y 13.456549457 MHz OggBre 13.546453546 MHz
d T hd o T Y
10 fm N AT T f k,! 0 ¥ el YT RS AW W
o4 T 0d
ﬂ | . / Y
10 df \ -10 + -
] f
204 t 20d [ \
n/ ' / |
a0 b -30 V= =
- ol e
I Y - PPAS VT W e
A e el ks DaSTA® A i A v b A
50 d S0 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 40,0 MHz CF 9.625 GHz 1001 pts Span 90,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.628896 GHz 11.96 dam ML 3.528357 GHz 11.00 dam
T 1 3.6162567 GHz 6.79 dBm Oce Bw 13.456543457 MHz TL L 3.6161968 GHz 6.49 dBm Oce Bw 13.545453548 MHz
T2 1 3.6317133 GHz 7.25 dam T2 1 3.5317433 GHz 6.37 dam
L U J wa L JU J
Date: 7 AUG 2020 02:27.12 Date: 7AUG.2020 02:27.23

Highest Channel / 15MHz / QPSK Highest Channel / 15MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 deém  Offset 17.00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 17.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 11.23 dBm| mili] 10.67 dBm|
20 3.6961560 GHZ| - 3.6867760 GHz
Ocg@w 13.486513487 MHz - Oce B 13.516483516 MHz
Y di 11y T
wd T T T maS 0 0 e A | P e B
od / od | |
J | |
BUE! -10d 1
/ | |
20 d 20 di
J \ J |
) | 1
) 30
- I e N R o A e
. P Ve A A A N
4G A, PR \or!
50 df 50 di
60 d -60 db
CF 3.6925 GHz 1001 pts Span 30.0 MHz CF 3.6925 GHz 1001 pts pan 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3696156 GHz 11.23 dém ML 3.886776 GHz 10.67 dém
TL 1 3.6B57567 GHz 5.83 dBm Oce Bw 13.486513487 MHz TL 1 3.6B57567 GHz 6.87 dém Oce Bw 13.5164B3516 MHZ
T2 1 3.6992433 GHz 7.22 dém T2 1 3.6992732 GHz 7.25 dém
L ) L )i ) L
Date: 7.AUG 2020 02.27.57 Date: 7.AUG.2020 02:28.09

TEL : 886-3-327-3456 Page Number 1 A48-15 of 98
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011544A

LTE Band 48

Lowest Channel / 20MHz / QPSK Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  18.8us @ VBW 1MHz Mede Auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 10.79 dBm) ™M1[1] 11.46 dBm)
- 3.5578020 GHz - 0080 GHz,
Occ B 17.822177822 MHz "L Occ B 17.822177822 MHz
10d + = 104
gv M, ' A e N e byt Y
FrP VY Y g 'i ¥ Y s [
o4 + 0d T
| |
104 10 di I |
\ ] \
204 { T 20 o T
-an - L 30 Nf s
AL Vo f N | el by -
T L L | i Tt oA R RL
et &l 4
50 df 50 d
-6 df -60 di
CF 9,56 GHz 1001 pts Span 40.0 MHz CF 9.56 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.557802 GHz 10.79 dam ML 3.552008 GHz 11.46 dam
T 1 3.5511289 GHz 5.05 dam Oce Bw 17.822177822 MHz TL L 3.5511289 GHz 4.09 dBm Oce Bw 17.822177822 MHz
T2 1 3.568951 GHz 4.53 dam T2 1 3.568951 GHz 7.20 darm
L it ] L ) ]
Date: 7 AUG 2020 02:28.47 Date: 7.AUG.2020 02:28 58

Middle Channel / 20MHz / QPSK Middle Channel / 20MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 17,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 17,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 11.90 dBm| ™Il 11.69 dBm|
0 3.6272780 GHZ| - 9.6294360 GHz
| occBw 17.942057942 MHz 17.862137862 MHz
» - b4 p d
0 " s 10 s 7
FUK CIRURLY P S LU MELTINYY Y N v
’\f S r WY ﬁl (Wi
od | od
-10 |\ -10 df - |
20 [ \ 20 / \
\ i \
-30 -30 ¥
A, i\ b Al v A [ o
\ A e e . Nl - ) o - ~
L sgm e i s I LS, A
50 d -50 di
-60 d 60 d
CF 3,625 GHz 1001 pts Span 40.0 MHz CF 3.625 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 3.627278 GHz 11.30 dBm ML 3.629436 GHz 11.89 dém
TL 1 3616049 GHz .64 dBm Occ Bw 17.942057542 MHz TL L 3.6160889 GHz 3.92 dam Occ Bw 17.882137862 MHz
T2 1 3,633991 GHz 6.65 dBm T2 1 3.633951 GHz 6.62 dom
L U J wa L JU J
Date: 7 AUG 2020 02:29.34 Date: 7.AUG.2020 0228 45
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 17,00 db & RBW 300 kHz RefLevel 20,00 dBm  Offset 17,00 db e RBW 300 kHz
o Att 30de SWT  18.5ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 10.52 dm| mili] 12.15 dBm|
20 3.6859240 GHZ| - 3.6861240 GHz
Oce B 17.862137862 MHz 1 Oce B 17.822177822 MHz
"
10 d oy g h +2 10 d = e - v
TV P IV s YV v WY, \vf\px,\—H KA SRV, vl
od ! | od
-10 - - -10 df - |
I [ 1
20 d \ 20 di [ 1
21 + a1 i i
) ! ey 30 L
P - n . \ o ko,
Iy I P Fpvy e iy T T A e,
b W WA
-50 d -50 di
60 d -60 db
CF 3.69 GHz 1001 pts Span 40.0 MHz CF 3.69 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 3665924 GHz 10.52 dém ML 3.680124 GHz 12.15 dBm
TL 1 3.681049 GHz 6.17 dBm Occ 8w 17.862137862 MHz TL L 3.5810889 GHz 6.11 dBm Occ 8w 17.822177822 MHZ
T2 1 36989111 GHz 5,60 dém T2 1 3.6989111 GHz 6.05 dBm
L ) L )i ) L
Date: 7.AUG 2020 02:30:19 Date: 7.AUG.2020 023031

TEL : 886-3-327-3456 Page Number 1 A48-16 of 98
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG011544A

LTE Band 48

Lowest Channel / 5MHz / 64QAM Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.20 dBm) ™M1[1] 12.05 dBm)
- 71900 GHz - 410 GHz
OcgBre 4.495504496 MHz M1 Occ B 9.010989011 MHZ
~ | X B
di 1y Y d o ~ |-
n P e TS 1 ),r V7 Y
v I o . \
/ \ |
_1od - -10d
/! A
p / |
20 20 di f
o L J \
ve T -0 T .
| L~ e T ey,
-40 di
50 d S0 d
-6 df -60 di
CF 95525 GHz 1001 pts Span 10.0 MHz CF 9,555 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.553719 GHz 11.20 dam ML 3.553541 GHz 12.85 dam
T 1 3.5502622 GHz .24 dBm Oce Bw 4,495504496 MHz TL L 3.5505045 GHz 5.86 dBm Oce Bw 9.010969011 MHz
T2 1 3.5647577 GHZ 5.54 dam T2 1 3.5595155 GHz 6.63 dam
L U J L JU J
Date: 7 AUG 2020 02:31:08 Date: 7.AUG.2020 02:3220

Middle Channel / 5MHz / 64QAM Middle Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 12.19 dBm) ™M1[1] 13
- 9.62501000 GHz - 3.69
Oce Bw 4.405504406 MHz L c B 0.050949051 MHz|
di 1 12 d T1 - ~ fa S
W ST T S Y S A T 0 iy v v
g 4 \
o 1 | 0 - Y
/ | / \
104 — - 104 -
7 / \
20 d T 20 df 2 T
W / \
\ \
a0
A A ~ - — .
A Sy T
50 d S0 d
-6 df -60 di
CF 3.625 GHz 1001 pts Span 10.0 MHz CF 9.625 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.62501 GHz 12.19 dam ML 3.62542 GHz 13.64 dam
T 1 3.6227423 GHz 6.17 dBm Oce Bw 4,495504496 MHz TL L 3.6204845 GHz 7.05 dam Oce Bw 9.050949051 MHz
T2 1 3.6272378 GHz 5,77 dam T2 1 3.5295355 GHz 7.12 dam
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Date: 7 AUG.2020 02:31:32 DCate: 7 AUG.2020 023243

Highest Channel / 5MHz / 64QAM Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 17.00 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 17.00 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.07 dBm| mili]
20 3.69564200 GHz, - _ :
b Oce B 4.4B5514486 MHz v Oce B 0.030969031 MHz
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CF 3.6975 GHz 1001 pts Span 10.0 MHz CF 3.695 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3695642 GHz 12.07 dém ML 3.692303 GHz 13.54 dBm
T1 1 3.6952522 GHz 5.97 dam oce Bw 4.485514486 MHz T1 1 3.6905045 GHz 7.47 dBm oce Bw 9.030969031 MHZ
T2 1 3.6997378 GHz 4.53 dBm T2 1 3.6995355 GHz 7.66 dém
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG011544A

LTE Band 48

Lowest Channel / 15MHz / 64QAM

Lowest Channel / 20MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 11.44 dBm) ™M1[1] 11.44 dBm)
0 84890 GHZ - 3.5640360 GHz
i OccBw 13.996605397 MHz Qie By 17.902007902 MHz
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CF 3.5575 GHz 1001 pts Span 90.0 MHz CF 3.56 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.558489 GHz 11.44 dBm ML 3.564036 GHz 11.44 dBm
TL 1 35508167 GHz 5.54 dBm Oce Bw 13.396603397 MHz TL L 3.5510889 GHz 6.06 dBm Oce Bw 17.902097902 MHz
T2 1 3.5642133 GHz 5.55 dam T2 1 3.568991 GHz 6.20 dam

L I ]

Date: 7 AUG.2020 02:33.31

L U ]

Cate: 7 AUG.2020 023443

Middle Channel / 15MHz / 64QAM

Middle Channel / 20MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 17,00 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 17.00 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dh SWT 180 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
™M1[1] 12.05 dBm) ™M1[1] 1048 dBm)
- 3.6287760 GHz - 3.6291560 GHZ]
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CF 3.625 GHz 1001 pts Span 40,0 MHz CF 9.625 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 3.628776 GHz 12.05 dam ML 3.529156 GHz 10.48 dam
T 1 3.6162567 GHz 6.54 dBm Oce Bw 13.456543457 MHz TL L 3.616049 GHz 6.12 dBm Oce Bw 17.902097902 MHz
T2 1 3.6317133 GHz 5.81 dam T2 1 3.633951 GHz 6.66 dam
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Date: 7 AUG.2020 02:33.55
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Cate: 7 AUG.2020 023506

Highest Channel / 15MHz / 64QAM

Highest Channel / 20MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 deém  Offset 17.00 dé & RBW 300 kHz Ref Level 20,00 dém  Offset 17.00 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT I Att 30de SWT  18.5ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 12.83 dBm| mili] 10.94 dBm|
20 3.6940280 GHZ| - 3.6919580 GHz
M1 Occ Bw 18426573427 MHz Oce B 17.002007902 MHz
x -
P di Y
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0 d
-50 d -50 di
60 d -60 db
CF 3.6925 GHz 1001 pts Span 30.0 MHz CF 3.69 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 3694028 GHz 12.83 dBm ML 3.691658 GHz 10.94 dBm
T1 1 3.6B57567 GHZ 6.11 dBm oce Bw 13.426573427 MHz T1 1 3.681049 GHz 6.82 dBm oce Bw 17.902097902 MHz
T2 1 3.6991833 GHz 5.26 dém T2 1 3.698951 GHz ©.26 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FGO011544A

EIRP Power Density

Mode LTE Band 48 : Conducted Power Density (dBm/MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 12.79 | 12.78 | 9.78 9.85 8.01 8.34 7.05 7.43
Middle CH - - - - 13.23 | 13.34 | 10.27 | 11.33 | 8.59 | 10.00 | 8.51 8.57
Highest CH - - - - 13.87 | 13.73 | 11.23 | 11.60 | 9.90 9.50 9.06 8.35
Mode LTE Band 48 : Conducted Power Density (dBm/MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 11.89 - 9.74 - 7.88 - 7.45 -
Middle CH - - - - 12.53 - 11.75 - 9.28 - 8.14 -
Highest CH - - - - 13.46 - 11.14 - 9.20 - 8.15 -
Mode LTE Band 48 : EIRP Power Density (dBm/MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK 16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 29.79 | 29.78 | 26.78 | 26.85 | 25.01 | 25.34 | 24.05 | 24.43
Middle CH - - - - 30.23 | 30.34 | 27.27 | 28.33 | 25.59 27 2551 | 25.57
Highest CH - - - - 30.87 | 30.73 | 28.23 | 28.6 26.9 26.5 | 26.06 | 25.35
Mode LTE Band 48 : EIRP Power Density (dBm/MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 28.89 - 26.74 - 24.88 - 24.45 -
Middle CH - - - - 29.53 - 28.75 - 26.28 - 25.14 -
Highest CH - - - - 30.46 - 28.14 - 26.2 - 25.15 -
Antenna Gain 17 dBi
Limit 37dBm / MHz
Result Pass
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ssamonias. FCC RADIO TEST REPORT Report No. : FG011544A

LTE Band 48 / 5MHz
Lowest Channel / 5MHz /Full / QPSK

Lowest Channel / 5MHz / Full / 16QAM

Spectrum t“‘? Spectrum l"%‘
Ref Level 30.00 dém  Offset 21,00 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 21.00 db & RBW 1 MHz
o Att 30de  SWT 3.6 ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT 3B ps @ VBW 3MHz  Mode Auto FFT
SGL Count 1007100 SGL Count 1007100
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Middle Channel / 5MHz / Full / 16QAM

s Spectrum &
Ref Level 30.00 Gbm  Offset 2100 0B @ RBW 1 MHz RefLavel 30.00 dbm  Offset 21,00 d& = RBW 1 MHz
o Att 30de  SWT 3.6 ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT 3B ps @ VBW 3MHz  Mode Auto FFT
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Date 7 AUG 2020 0746.46 Date: 7. AUG.2020 07.46 28
Spectrum s Spectrum &
Ref Level 30.00 Gbm  Offset 2100 0B @ RBW 1 MHz RefLavel 30.00 dbm  Offset 21,00 d& = RBW 1 MHz
o Att 30de  SWT 3.6 ps @ VBW 3MHz  Mode Auto FFT o Att a0de SWT 3B ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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LTE Band 48 / 10MHz

Lowest Channel / 10MHz / Full / QPSK Lowest Channel / 10MHz / Full / 16QAM

s Spectrum &
Ref Level 30.00 bm  Offset 21.00 B = RBW 1 Mz Ref Level 30.00 Gbm  OFfset 21.00 0B = RBW 1 MHz
o Att 30de SWT  57us @ VBW IMHz  Mode Auto FFT o Att a0 dE SWT 57y @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Fm AvgPwr (@ 17m Avarwr
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Middle Channel / 10MHz / Full / QPSK

Middle Channel / 10MHz / Full / 16QAM

t"%’ Spectrum ["5“
Ref Level 30.00 Gbm  Offset 2100 db @ RBW 1 MHz RefLavel 30.00 dbm  Offset 21,00 d& = RBW 1 MHz
o Att 30de  SWT 5.7ps @ VBW 3MHz  Mode Auto FFT o Att a0ds SWT 5.7 ps @ YBW 3MHz  Mode Auto FFT
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Highest Channel / 10MHz / Full / QPSK

Spectrum s Spectrum &
Ref Level 30.00 dém  Offset 21,00 dé & RBW 1 MHz Ref Level 20,00 dém  Offset 21.00 db & RBW 1 MHz
o Att 30de SWT  57us @ VBW 3MHz  Mode Auta FFT o Att a0de SWT  5.7ps @ VBW IMHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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LTE Band 48 / 15MHz
Lowest Channel / 15MHz / Full / QPSK

Lowest Channel / 15MHz / Full / 16QAM

Spectrum s Spectrum &
Ref Level 30.00 bm  Offset 21.00 B = RBW 1 Mz Ref Level 30.00 GBm  OFfset 21.00 0B = RBW 1 MHz
o Att 30dE SWT  7.6us @ VBW IMHz  Mode Auto FFT o Att a0 dE SWT  T.6us @ VBW 3MHz  Mode Auto FFT
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Middle Channel / 15MHz / Full / 16QAM

Middle Channel / 15MHz / Full / QPSK

Spectrum s Spectrum &
Ref Level 30.00 cbm  Offset 21,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 21,00 d& = RBW 1 MHz
o Att 30dE SWT  7.6us @ VBW IMHz  Mode Auto FFT o Att a0de SWT  T.6ps @ VBW 3MHz  Mode Auto FFT
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Highest Channel / 15MHz / Full / QPSK Highest Channel / 15MHz / Full / 16QAM

Spectrum s Spectrum &
Ref Level 30.00 bm  Offset 21.00 B = RBW 1 Mz Ref Level 30.00 GBm  OFfset 21.00 0B = RBW 1 MHz
o Att 30de SWT  7.6us @ VBW 3MHz  Mode Auta FFT o Att a0 dE SWT  T.6us @ VBW 3MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
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LTE Band 48 / 20MHz

Lowest Channel / 20MHz / Full / QPSK Lowest Channel / 20MHz / Full / 16QAM

Ref Level 30.00 cbm  Offset 21,00 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 21,00 d& = RBW 1 MHz
o Att 30dE SWT  Gdps @ VBW IMHz  Mode Auto FFT o Att a0de SWT  9.4ps @ VBW IMHz  Mode Auto FFT
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Middle Channel / 20MHz / Full / QPSK Middle Channel / 20MHz / Full / 16QAM

Spectrum | = Spectrum | (=
Ref Level 30.00 deém  Offset 21.00 di & RBW 1 MHZ RefLevel 20,00 dém Offset 21.00 dé & RBW 1 MHz
j= Att 30de  SWT S.4ps @ VBW I MHz  Mode auto FFT b Att 30 dB SWT 9.4 p:s @ VBW 3 MHz  Mode auta FFT
SGL Count 100/100 SGL Count 100/100
[@1°m AvgPur [@1Rm AvgPwr
Mi[1] 8.51 dBm)| Mi[1] 8.57 dBm)
3.6272180 GHz 3.6257790 GHz
20 20
10 L 10
P P I ~—\ PR SR S
f \ / - ™
0 / \ o / \
| | [ |
10 10
| I ] ‘\
|
| | /
-20 df -20
I} | I 1
' |
204 J! \l 30 di ) |
 —T ——t R ~ | . B \k‘-\ o
e e ] 30 dom E—s
-50 df 50 df
-6 df -E0 df
CF 3.625 Hrz‘ 1001 Bks EEon 60.0 MHz CF 3.625 H:. 1001 Bks EEun 60.0 MHz
L ) J ANNNARNED we L JU J U ) v
Date’ 7 AUG 2020 07:54:28 DCate: 7 AUG. 2020 0754 46

Highest Channel / 20MHz / Full / QPSK Highest Channel / 20MHz / Full / 16QAM

Spectrum s Spectrum &
Ref Level 30.00 dém Offset 21.00 db & RBW 1 MHz Ref Level 20,00 dém  Offset 21.00 db & RBW 1 MHz
o Att 30de  SWT S.4ps @ VBW 3 MHz  Mode Auto FFT o Att a0de SWT S.4ps @ VBW 3MHz  Mode auto FFT
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